PARTS

MANUAL .
04’[[8/14

924000 Series

TRACTOR
and

SNO-THRO
ATTACHMENTS

THIS MANUAL COVERS
THE COMPLETE LINE
OF ARIENS 924000
SERIES SNO THRO
TRACTORS & ATTACH-
MENTS FOR THE
YEARS 1974 THROUGH
1979 INCLUSIVE.

For complete infor-
mation regarding

model numbers and

PM 24000 serial numbers see

1974 THROUGH 1979 INCLUSIVE page 2.

ARIENS COMPANY @ BRILLION, WIS. 54110




PAGE INDEX & MODEL DESIGNATION CHART

~ YEAR MODEL NO. SERIAL NO. . GRID ' PAGE NO.
1979 924044 000101 & Up B8/C5 4 thru 13
1979 924042 000101 & Up _ B8/C5 4thru13
1979 924040 000101 & Up B8/C5 4thru13
1979 924039 000101 & Up 88/C5 4thru13
1979 924038 000101 & Up B8/C5 4thru13
1979 924036 000101 & Up B8/C5 4thru13
1978 924035 000101 & Up C6/D2 14thru 23
1978 924034 000101 & Up C6/D2 14 thru 23
1977/78 924033 000101 & Up C6/D2 14thru 23
1978 924032 008001 & Up C6/D2 14thru 23
1977 924032 000101 - 008000 D4/D14 24 thru 33
1978 924029 012001 & Up C6/D2 14thru23
1977 924029 005401 - 012000 D4/D14 24thru 33
1976 924029 000101 - 005400 E2/EN 34thrud2 -
1978 924028 031001 & Up C6/02 14thru23
1977 _ 924028 010401 - 031000 D4/D14 24thru 33
1976 924028 000101 - 010400 E2/EN 34 thru42
1979 - 924027 001001 & Up B8/C5 4thru13
1978 924027 000701 - 001000 C6/D2 " 14thru23
1977 924027 000401 - 000700 D4/D14 24thru33
1976 924027 000101 - 000400 E2/E11 34thru42
1978 924026 022001 & Up C6/02 14thru23
1977 924026 008001 - 022000 D4/D14 24 thru 33
1976 924026 000101 - 008000 E2/EN A 34thru42
1977/78 924025 000301 & Up C6/02 24thru 33
" 1976 924025 000101 - 000300 E2/E11 34thrud2
1978 924024 012001 & Up C6/D2 14 thru 23
1977 924024 005401 - 012000 D4/D14 24thru33
1976 924024 000101 - 005400 E2/EN 34 thru42
1976 924023 000101 & Up E2/EN 34 thru 42
. 1976 924022 000101 & Up E2/E 34 thrud2
1975 924020 000101 & Up E12/F6 44 thru 51
1975 924018 000101 & Up E12/F6 44 thru51
1975 924016 000101 & Up E12/F6 44 thru 51
1974 , 924013 000201 & Up F8/F12 52 thru 55
ATTACHMENTS
YEAR : MODEL NO. DESCRIPTION GRID PAGE NO.
1979 824001 24" Sno-Thro B9, B10, C1, C2 Page 10-11
1979 ‘ 824002 24" Sno-Thro B89, 810, C1, C2 Page 10-11
1979 824003 32" Sno-Thro B9, B10, C3, C4 Page 12-13
ACCESSORIES
MODEL NO. DESCRIPTION GRID PAGE NO.
710983 Differential Kit 85 Page 43
- 710997 Slicer Bar Kit B5 Page 43 .
’ 724010 Headlight Kit 86, D3 Page3
724015 Differential Kit ) c5 Page 3

Page 2



' SNO-THRO DIFFERENTIAL KIT MODEL NO. 724015

NoDE NO GE CODE ‘ QUANTITE NoDE No DE CODE QUANTITE

REF. PIECE D'INV DESCRIPTION REF. PIECE D'INV. \DESCRIPTION
REF. PART STOCK no. Rea'p [ REF- PART STOCK ' ‘ NO. REQ'D

NO. NO. CODE NO. NO. CODE

624073 DIFFERENTIAL ASSEMBLY
024409 R. H. AXLE

624083 L. H. AXLE ASSEMBLY
064170 WASHER

054136 BALL BEARING

024363 BEARING RETAINER

003377
624054
058042
078038
010375
010372
083007
010374
058032

HUB CAP

LOCKNUT HUB ASSEMBLY
GROOVEPIN, 1/4 x 1-3/4"
DIFFERENTIAL LOCK DECAL
KNOB

LOCKNUT HUB

SPRING

PiN

ROLLPIN, 3/32 x 1

070011 . RIBBED NECK BOLT
065056 FLANGE WHIZLOCK NUT
058030 ROLLPIN, 3/16 x 1-1/2"
003376 SPINDLE CuP

010366 PUSHNUT

NN R WN -
-—m Em RO NNRNRN = - -
MmN TTZTO
[ G

- o

MODEL 724010 HEADLIGHT KIT FOR MODEL 924034
ﬁ 10 H.P. SNO-THRO

- REMOVE EXISTING
S, HARDWARE
# Bt o

HEADLIGHT EA\ Y

SWITCH 24359

SWITCH BOOT -
{COVER) 24360

HEADLIGHT
24358

WASHER _ i
3/8" HEXNUT G~

gt

FASTEN BRACKET
WITH (2) 50062
~ CAP SCREWS

ZANNN
RUN WIRE ALONG INSIDE/ l\
HANDLEBAR. SECURE WITH / B L

~ CUPPED MOUNTING
WASHERS.
MOUNTING

—
(2) 69012 CLAMPS @ e __Mour
. BRACKET 24351

CABLE (ATTACHED

TO HEADLIGHT) § .
ALTERNATOR N Q /
CONNECTION s

4 P

3/8” HEX NUT 65005

Page 3



78189

_ (ON HEATER BOX) 78323
ORDER FROM TECUMSEH U Q‘ILEMNETA'TOT N
: WHNE R ACHMENTS
ENGINE PRIMER REMOVE HEATER BOX AND INSTALL A WARN'NG
P r— hsass — ROTATING PARTS
8810 H.P. gouToN 0’ AMORGAGE 0U MOTEUR : STOP ENGINE AND REMOVE SPARK
APPUYEZ POUR AMORCER ATTENTION PLUG IGNITION WIRE BEFORE
PULLITO ] 8ET10CV. ENLEVEZ LE RECHAUFFEUR ET REMOVING 0BSTRUCTIONS
CHOKE ‘ INSTALLEZ LE FILTRE A AIR
OFF FULL LORSQUE VOUS VOUS SERVEZ DES
by a4 ACCESSOIRES D'ETE.
3/4 0 78437
3 FULL CHOKE 120 VOLTAL. (1ae87 . A AVERTISSEMENT
BEIOHP. —587HP. ELECTRIC STARTER STARTER ATTENTION AUX PIECES MOBILES
PUSH TO STARY ARRETEZ LE MOTEUR ET DEBRANCHEZ
TREZROm | LE FIL DE LA BOUGIE AVANT DE
LE VOLET 0'AIR FERME DEMARREUR ELECTRIQUE DEBARRASSER LA GOULOTTE
-OUVERT 120 VOLTS C.A.
1”2 a4 POUSSEZ POUR METTRE
X s/ E“‘n EN'MARCHE 78428
ouv 78531
3 VOLET D'AIR
o (NECESSAIRE DE DEMARREUR
8ET10CV. SET7CV. 120 V. CA SEULEMENT)

78441 78440

78174 ON MODELS 924036, 38, 39 & 40
78244 ON MODELS 924042 & 924044

..........

78327

A WARNING

ROTATING PARTS
KEEP CLEAR OF COLLECTOR
RAKES WHILE ENGINE
IS RUNNING

( DGSCNARGE KEY
N SWITCH O
RIGHT LEFT
;
ExecTioN | CONTAC- ARRET M

TEUR R
‘ CN AcLt c
A DROITE A GAUCHE H

A\ AVERTISSEMEN

PIECES TOURNANTES.
78038 (ON LEFT 5 H.P. ENGINE DECAL 78193 NE PAS APPROCHER DES LAMES
WHEEL HUB OF 7 H.P. ENGINE DECAL 78192 QUAND LE MOTEUR TOURNE
MODELS 924027, 8 H.P. ENGINE DECAL 78191 :
924039, 924042 78444 10 H.P. ENGINE DECAL 78424
& 924044)
SCREENED ON PANEL
K OPéRATING INSTRUCTIONS TO START TURN KEY SWITCH ON AND PULL STARTER FROM RIGHT SIDE OF MACHINE
REFER TO OWNER'S MANUAL TO STOP TURN KEY SWITCH TO OFF AND REMOVE KEY 7
DIRECTIVE DE FONCTIONNEMENT POUR LA MISE EN MARCHE, TOURNEZ LA CLE DANS LE CONTACTEUR ET TIREZ LE DEMARREUR
REPORTEZ-VOUS AU LIVRET D'ENTRETIEN | DU COTE DROIT DE LA MACHINE.
POUR ARRETER, TOURNEZ LA CLE DANS LE CONTACTEUR ET RETIREZ- LA. L

78433

Page 4



LEVIER D'EMBRAYAGE
EMBRAYAGE DE )
/ I‘ACCESTOH!E %

o~ ARIENS COMPANY BRILLION, WISCONSIN US.A.
1 W . SCREENED ON PANEL

Al 78326

A\ WARNING »rrees

SYSTEME
ADJACENT AREAS MAY EXCEED 150°F

I L'ACCESSOIRE 78334
571“‘ :E'lult'n‘ LIQLLEVlEI T
7 sem 78447

O'EMBRAYAGE 0U LE FAST
e H

e
CONTINUE A TOURNER 78324

CLUTCH

78449 | S AVERTISSEMENT

LE SILENCIEUX ET LES SURFACES

WHEEL

whEe ADJACENTES PEUVENT DEPASSER 669C. (1509F)
CLUTCH LEVER )
ATTACHMENT LEVIER
cLurck D EMBRAYAGE

\ SERREZ POUR
ENTRAINEMENT

ST DES A
- & 0UES
LEVER

¥ ATTACHMENY
CLUTCH (S N,
CLUTCH LEVER
MUST BE DEPRES-
SED OR INTERLOCK
LEVER-HELD UP TO
KEEP ENGINE
RUNNING.

DO=«OMr-m®

omm9g®

78331

ENGAGE

MO » <D E™M
M —CULumMmOoOo»” mo

VIS SANS FINS

et ' h (A CONSEILS )

INSTRUCTIONS tvnez LgEmssoEg Enlc.:afur

|
N
T
E
R
L
]
c
K
L
E
v
4
R

O BT OII——I»

78423 78425

Lunm CONFORME AU REGLEMENT CANADIEN SUR L € BROUILLACE RADIDEL ELTRIQUE 78400 AVOID POTENTIAL HAZARDS 1 Llsu. le manuel pour les conseils
REMPLACER LA HOULIE PAR UNE BOUGIE A RESISTANCE SEULEMENT! 1 lle:n owners manu! for opeating 40 2 ?«e"s'ééﬁ'e'f?ei'.ﬁﬁ.iﬁf&:'s'm
COMPLIANCE Wi fH CANADIAN RADIO INTERS ERENCE REGULATIONS CERTIFIED , :)‘n::jv:‘h‘;‘j:gfl';“m msaetons Eauettes
REPLACE SPARK PLUL &t FH RESISTON SPARK PLUS, GNLY! 1 Do not geteat interiock system s oy 3 Ne neutralisez pas les systemes de

youe protection

78400 & Siop Angine and wast fo an movemea fo :f‘c"u‘rcn:o s sonl geshnés 3 voire
510D Delore unCIORRING ur SeryCung
. :l(hmﬂ N N 4 Arrdtez le mofeur et altendez
ever dliow cRuiGren 10 opeale the equio ¥ arrdt de toutes les preces avant tout
menl Never alicw adulls 10 aperdie ‘he.
ﬂluvnmt:v miAhout wI;w nsvuchon Téglage ou entrelren oe 1a machine
6 Weep ihe 1red of ODEatON Ciear Ol 3l per 5. Ne larsssez jamais @ entants utiliser
s0ns_ especialiy chuldren fa machine ni dadulies sans.
' ﬂ"m: urect d-sxlchav'n|n hv’svanw& o INSIrUclions approprides.
e A o . 6 Netolérez personne en particulier
R Keep machine properly maniained and ser
e i o SIS §uards. a3 rotes les enfants” autour de (a machine
\ e devices nlace ) ) au loravan
‘ & dirgez jamais | €jechion vers
ORDER ALL DECALS BY ARIENS PART NUMBER SHOWN 78416 Qoelau e
8 Veillez a ce que la machine sont

Ioujouts convenablemeni entretenue
et que tous les prolecteurs et
thspositits de secunite sorent en place

78431

Page 5 w



~ TRACTOR PARTS FOR MODELS } 924027, 924036,924038, 924039, 1
'PIECES DU TRACTEUR DES MODELES § 924040, 924042 & 924044 »j

g (D

ATTENTION

. CAUTION
COMMANDEZ LES PIECES PAR ORDER PARTS BY PART NUMBER

NUMERO DE REFERENCE NI PAR NOT BY REFERENCE NUMBER OR

DESCRIPTION. TOUTE COMMANDE ANy AT

PAR NUMERO DE REFERENCE NUMBERWILL BE DISREGARDED.

SERA IGNOREE. . . g

Page 6



~ TRACTOR PARTS FOR MODELS 924027,
924036,924038,924039, 924040, 924042 & 924044
PIECES DU TRACTEUR DES MODELES 924027,
9924036, 924038, 924039, 924040, 924042 & 924044

NoDE NO GE CODE
REF. PIECE D'INV

QUANTITE NO. REQ'D_J NoDE No DE CODE

REF. PIECE D'INV.

QUANTITE NO. REQ'D

o o~ o~ 0 ~ o o~
ReF. PART sTock  DESCRPTION - B & BR E % 2 Boer paprstock  DFSCRPTION  EZ 88§ 3 3
NO. NO, CODE SS 3888 8 2 NO. CODE S8 388 & 8
1 070009 M FLANGE WHIZLOCK SCREW 4 4 4 4 4 022135 M ROD ADAPTER T 1 1 1 1
2 024406 F BELT COVER 1Tt 1 1 51 058033 F ROLLPIN T 1 1 1
3 072098 F VBELT 11 52 024157 § LEVER T 1 1 1
3 072066 F VBELT 1 1 53 059003 M CAP SCREW, 5/16-18 x 1 T 1 1
4 060012 M SETSCREW 3 3 3 3 3% 54 024354 F CLEVISPIN L JRE TS T B
5 059053 M CAPSCREW,5/16-24 x 3/4 2 2 2 2 2 55 070026 M NUT RETAINER 2 2 2 2 2
6 063003 M LOCKWASHER 2 2 2 2 2 56 067001 F COTTERPIN 2 2 2 2 2
7 024025 S BRACE Tt 1 1 57 066011 KEY, Feather 3/16 x 3/16 x 1-1/4 2 2
8 024253 M BELT FINGER T 1 11 58 067024 F COTTERPIN, 1/8 x 3/4 2 2 2 2 2
9 069080 M CAPSCREW, 1/4-20 x 5/8 3 3 3 3 3 60 065031 M NUT 1 1 1 1 1
1C 064002 M WASHER, 5/16 x 7/8 x .083 6 6 6 6 6 61 024397 AXLE SHAFT 1
13 024021 S _ENGINE SHEAVE 1. 1 61 024322 AXLE SHAFT 1
13 024357 S ENGINE SHEAVE 1T 11 64 063019 O LOCKWASHER L D N
14 086018 M KEY, Straight 1/4 x 1/4 x 1-3/4 [ T B 65 024247 S LOWER ROD CLUTCH ~ 11 11
15 024402 O HANDLEBAR PANEL T 1 11 76 024404 0 BOTTOM COVER A D T IR B
16 024267 M R.H.LOWERHANDLEBAR T 1 1 11 77 003377 O HUBCAP 2 1 2 11
17 524019 M UPPER HANDLEBAR 11 78 010366 S PUSHNUT 1 19
17 524025 M UPPER HANDLEBAR 1 1 1 79 003376 S SPINDLE CUP 2 1 2 1 1
18 065040 M LOCKNUT 9 9 9 g g [l 80 070032 S WHEEL BOLT 6 6 8 8 8
19 075006 M GRIP 2 2 2 2 2 0 81 010370 M RH. AXLE 1
L 81 024371 M R.H.AXLE 11
21 610360 S5 TIRE & WHEEL ASSEMBLY 2 2 82 058003 F ROLLPIN, 3/16 x 1-1/4 1
. Consists of 2 2 82 058030 F ROLLPIN,3/16x11/2 1
M 71046 Tire » 2 83 067014 M COTTERPIN 2 2
M 71050 Tube 87 055037 M FLANGED BUSHING 2 2 2 1 2
§ 71052 Rim z 2 88 612989 S DIFFERENTIAL ASSEMBLY 1
21 603002 S WHEEL ASSEMBLY 2 2 88 624073 S ODIFFERENTIAL ASSEMBLY 1 1
M 071082 Tire 2 2 88 010211 S SPUR GEAR 1
§ - 071076 Rim 2 2 88 024336 S SPUR GEAR 1
, M 71037 Tube Available 2 2 92 024348 S IDLER ARM T 1 1 1
21. 603948 S TERRA TIRE & WHEEL ASSEMBLY 2 0 o2 012132 S IDLER 2 2 2 2 2
-M 071021 Turf Saver Tire 2 B 95 024222 S IDLERARM 1T 1 1 1
§ 071077 Rim 2 B 97 064052 M WASHER,380/.385x13/16x24 1 1 1 1 1
: .M 71087 Tube Available 2 B 95 010260 S WAVEWASHER T 111
22 059050 M ' CAP SCREW, 1/4-20 x 1-1/2 6 6 6 6 60 o9 ge7004 F COTTERPIN 2 2 2 2 2
23 061012 'M MACHINE SCREW 2 2 2 2 2 W0 os30s4 S SPRING { I TS HE
24 524020 0 PANEL DASH Pt 11 1 R 012131 S BEARING SPACER 1 1 1 11
25 075019 M KNOB . T 1 v 1 1 R4y 024274 O FRAME 1
26 069105 F THROTTLE CONTROL 1 117 024362 0 FRAME 1 1 1 1
26- 069080 F THROTTLE CONTROL Toov ot Bog ogeotz M KEY, Woodruff, 1/4 x 3/4 1
27 024244 M CLUTCH ROD L 128 066008 M KEY,Woadruff, SAE A 1/4 x 7/8 1
27 024265 M_ CLUTCH ROD 11 1V B3 064093 F WASHER, .380/385x3/16x.02 1 1 1 1 1
28 024342 M L.H.LOWER HANDLEBAR t 1 1T 1 1 R 058016 S ROLLPIN,3/16 x 1 2
29 522018 "M . CLUTCH HANDLE 1t 11 1 M40 058003 S TROLLPIN, 3/16 x 1-1/4 _ 1
30 - 065051 M KEPS NUT 2 2 2 2 2 Q%15 (50089 M CAPSCREW, 5/16-18x1-1/4 1T 1 1 1
31 074039 S TAPPING SCREW 2 2 2 2 2 H154 064078 F WASHER,.381/.389 x 626 x 21 2 2 2 2 2
32 022129 S HANDLE PIVOT Tt 1 1 1 H156 070015 F FLANGE WHIZLOCK SCREW 5 5 § 5 §
33 064033 M WASHER,.7501,760x 1.375x.125 1 167 064036 F WASHER, .875/.885 x 1.385 x .062 LI
33_.064036 M . WASHER, .815/885 x 1.380 x .062 1 J 157 064170 F  WASHER, .875/.885 x 1.385 x .062 2 2
34 063004 F LOCKWASHER 4 4 4 4 4 160 059057 M CAPSCREW, 5/16-18 x 2 "2 2 2 2 2
35 065018 F NUT 4 4 -4 4 2 Mg 069012 . O CLAMP 1T 1 11
36 024245 S SHIFT ROD UPPER 1 1 1 1 1 N163 024347 0 BRACKET 1T 1 1 1
37 064007 F WASHER, 1/4 x 47/64 x .065 1 1 1 1 1 165 024353 M RETURN CLIP 1 1 1 1 1
38 065042 F LOCKNUT . 5 5 5 5 5 Ws6 024323 M WHEEL HUB 2
39 024240 S CONTROL HANDLE 2 2 2 2 28166 024398 M WHEELHUB 2
40 083015 S SPRING 2 2 2 2 2 Q167 011134 M KEY SWITCH L R R B |
41 010248 S SHIFT BALL 2 2 2 2 20168 065075 M NUT 1 1 1 1
42 024241 S SHIFT RELEASE HANDLE 2 2 2 2 20185 065032 M NUT 1T 1 1 1
43 058056 F ROLL PIN,3/16 x 1-3/4 2 2 -2 2 2186 024221 S UPPER ROD INTERLOCK 1T 1 1 1
44 024083 0. ACTIVATING SHAFT 1t 1 1 1 %187 067003 F COTTERPIN, 1/16 x 1/2 1T 1t 1 1
45 059022 F . CAP SCREW,5/16-18x 3/4 . T 1 1 1 1 N8 022147 M HANDLE INTERLOCK NS S I T
46 024036 S CLUTCH ROD T v 1 1 1 N1g9 022148 M PINPIVOT T 111
47 083095 S COMPRESSOR SPRING Tt 1 1 1 1 Q980 022153 F PUSHNUT T 111
48 058034 F . ROLLPIN, 1/8x3/4 T 1 1t 1 %492 011031 $ SPACER A S B B
L 49 024243 S ATTACHMENT CLUTCH ROD 1 1 1 1 §193 013157 S KEY SET 1 1 1 1 1
NOTE: FOR DECALS SEE PAGES 2 & 3 194 074054 F TAPTITE 2 2 2 2 2
NOTE: DECALQUES '{voir p. 2 & 3) v
SUGGESTED PARTS STOCKING CODE CODE SUGGERE D'INVENTAIRE DES PIECES
F — FAST S —SLOW F — FAST (rapide) S — SLOW (lent)
M — MEDIUM O — CUSTOMER ORDER ONLY M — MEDIUM (moyen) . O — Commande du client seulement

Page 7



~ WHITE
° MAGNETO

~ TRACTOR PARTS FOR MODELS } 924027, 924036,924038, 924039,
PIECES DU TRACTEUR DES MODELES ) 924040, 924042 & 924044 |

SWITCH —_ el > L MODULE RED
~ RED,ROUGE- Lo 2NN\  Loa—A156)

INTERLOCK COMMUTATEUR
TO.KEY SWITCH 4 , >
.. Y " g
EJAEL&bgW ENGINE sPEClFICATlONS

VERS ;(,
vagr?-lucl:'gNTNEcmR e 5 HP, TECUMSEH HB0- 66422K ~ -
MODULE T ?' @ 7 HP. TECUMSEH H70-130210D
8 HP, TECUMSEH HM80-155128E

COMMUTATEUR
AVEC JONCTION & 10 HP. TECUMSEH HM100-163024C

DE CLE

RED TO
GROUND ON

ROUGE
POUR RELIER
A L'ECROU
DE MONTAGE SUR
MOTEUR

WIRING DIAGRAM

DIAGRAMME DU

T ENGINE -~ (ON HEATER @@FILAGE ELECTRIQUE - Q4
DU MOTEUR / 37 @

ORDER PARTS 8Y PART NUMBER COMMANDEZ LES PIECES PAR
NUMERO, NON PAR
NOT BY REFERENCE NUMBER OR
NUMERO DE R
DESCRIPTION. ANY PART
) AN
D oy REreRENCE PAR NUMERO DE REFERENCE
| NUMBERWILL BE DISREGARDED: | .. - | EARNUMERQ DE| ,

Page 8



TRACTOR PARTS FOR MODELS 924027,
924036,924038,924039, 924040, 924042 & 924044
PIECES DU TRACTEUR DES MODELES 924027,
924036, 924038, 924039, 924040, 924042 & 924044

NoDE NO GE CODE QUANTITE NO. REQ'D J] NoDE No DE CODE QUANTITE NO. REQ'D
REF. PIECE DINV DESCRIPTION 0w o ‘o REF. PIECE D'INV. ©co ~
REF. PART STOCK S 23 REF. PART STOCK DESCRIPTION §§
NO. = CODE ] NO. NO. CODE S

8

1

5

1

1

2

1

070009 FLANGE WHIZLOCK SCREW 024338 HEX SHAFT

060012 SETSCREW 024045 HEX SHAFT

063003 LOCKWASHER 065086 LOCK NUT

024074 PINION CHAIN 066015 KEY, Woodruff 1/8 x 5/8
075050 SNAP BUSHING 010276 9 TOOTH SPROCKET
065040 LOCKNUT 063025 LOCKWASHER

024073 IDLER CHAIN 003085 BEARING FLANGE

012078 IDLER CHAIN 054080 RADIAL BEARING

065018 NUT 024141 BEARING FLANGE

065042 LOCKNUT 064093 WASHER, .380/.385 x 3/16 x .062
058022 CAP SCREW, 5/16-18 x 3/4 065054 LOCKNUT

022135 ROD ADAPTER 063014 LOCKWASHER

065094 LOCKNUT 024367 PINION SHAFT

067001 COTTER PIN 058029 ROLL PIN

024236 BELT FINGER 064039 WASHER, .625/.635 x .005 x .062
075040 BUTTON PLUG 010207 PINION & SPROCKET
024278 WIRE GROUND 024368 PINION & SPROCKET
622161 SHORTING WIRE 022093 SPIN DRIVE ZERK FITTING
024232 LEVER SH{FT ARM 610938 L.H.AXLE ASSEMBLY
024364 * REDUCTION SHAFT 624074 L.H. AXLE

624072 REDUCTION SPROCKET 055029 SLEEVE BUSHING

024366 SHAFT SUPPORT 010374 PIN

024339 SHAFT SUPPORT 083007 SPRING

024231 BRACKET SHIFT LEVER 024227 ADAPTER

012151 CLEVISPIN 012023 BEARING SUPPORT

058032 ROLLPIN, 3/32x 1 055057 BUSHING

010375 KNOB 055029 BUSHING

058042 GROOVE PIN 010142 BEARING FLANGE

065056 LOCKNUT 024363 BEARING FLANGE

024077 SHAFT SUPPORT 055039 FLANGED BUSHING

024233 SHIFT LINK 055030 FLANGED BUSHING

073049 SHEAVE 070015 FLANGE WHIZLOCK SCREW
065077 LOCKNUT, Nylon 064058 WASHER, .500/.505 x 1 x .062
010372 " LOCKNUT, Hub 070011 RIBBED NECK BOLT

059136 CAP SCREW, 5/16-18 x 3 055040 BUSHING

059039 CAP SCREW, 5/16-18 x 1/2 059028 CAP SCREW, 1/4-20 x 1/2
024115 SPACER 063018 LOCKWASHER

083094 SPRING 624027 SPRING ASSEMBLY
024272 CLUTCH FORK 024251 SWITCH ACTUATER

067002 COTTERPIN, 3/32x 1 075045 SWITCH BOOT
024069 FORK PIVOT ROD 025172 SWITCH
065062 LOCKNUT, Nylon 024220 ROD RETAINER
054039 BALL BEARING 074054 TAPTITE
022002 SPINDLE HOUSING 022167 WIRING HARNESS
024158 BEARING SPACER 069066 cLip
022003 DRIVE SPINDLE HOUSING 024330 SPACER

- 003034 ROLLER 524010 MODULET
059003 CAP SCREW, 5/16-18 x 1 025203 CONNECTOR
066006 KEY, Woodruff 1/8 x 1/2 059097 CAP SCREW, 10-24 x 3/8
024076 SPINDLE 065051 KEPS NUT
010546 DRIVE PLATE 024219 LOWER ROD INTERLOCK
065015 NUT 022152 LOWER ROD INTERLOCK
054136 BEARING 024246 SWITCH RETANER
054093 BEARING 195 064123 WASHER, 5/16 x 11/16 x .065
024086 SPACER 196 003017 BEARING FLANGE
024071 DRIVE DISC SPACER 197 025089 SPACER 1
024081 CARRIER SHAFT 198 070058 RIBBED NECK BOLT
024228 CLUTCH ENGAGEMENT YOKE 199 058009 ROLL PiN 1
055026 FLANGED BUSHING 200. 010485 STREET ELBOW 1
524011 CARRIER 201 012222 NIPPLE 1
-010542 ADAPTER SPACER 202 025208 CAP 1
003003 FRICTION WHEEL 203 013136 ZERK FITTING 1 1 1
024075 FRICTION DISC HUB NOTE: DECALS SEE PAGES 2 & 3 NOTE: DECALQUES {voir p. 2 & 3)
054093 RADIAL BEARING

— N gy =
-t a

-
-
VA b N wt D) o~ b b b = b

VN art N s N = = =

[

-— e A P
[
~

_S S = S S OB e w WO N

—_

MROR = et ot it b N = i s W RN DN = N
-
s

- —=Ne o
Eendia A B - - )
N
~nN

- N e e e e N e o e QO N
PR = o o i R b e s s 0O A
PRI R = =t o N = o O NN

B e i e N S e N e o B el A S O) o = ) = =
-
—_

JF QPN N NI I R T Y

N Y QRS ¢ PN Y
N 5 wwh b b b b e b A R o R b bt B b s o et R 5 OO wh = s N) =

P TN
p—y -
- —

R R M MU E NN NN ENMEEENONMOEEENE RS E NI EEVNNEENNNNEZIOOETNNEINONIINOAONANOZI=Z00
— -

-

N b od st =t N) b o ek b
[ e T
R N e e e
AN o ot b = N et ot

SUGGESTED PARTS STOCKING CODE CODE SUGGERE D'INVENTAIRE DES PIECES
F —~ FAST S ~SLOW F — FAST (rapide) S —SLOW (lent)

M — MEDIUM O — CUSTOMER ORDER ONLY M — MEDIUM (moyen) O - Commande du client seuleent

Page 9



~24” SNO-THRO PARTS LIST FOR MODELS 924036, 924038, 924039 & 924040
SOUFFLEURS SNO-THRO DE 24" MODELES 924036, 924038, 924039 & 924040

CAUTION
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER OR
DESCRIPTION. ANY PART
ORDERED BY REFERENCE
| NUMBERWILL BE DISREGARDED.

ATTENTION

| COMMANDEZ LES PIECES PAR
NUMERO, NON PAR

‘| NUMEROQ DE REFERENCE NI PAR
DESCRIPTION. TOUTE COMMANDE
PAR NUMERO DE REFERENCE
SERA IGNOREE.

NOTE: USE ARIENS NO. 70 LIQUID GREASE
LUBE (APPROX. 20Z.) IN ROTOR GEAR CASE.

Page 10



r | 24’ SNO-THRO PARTS LIST FOR MODELS 924036, 924038, 924039 & 924040
SOUFFLEURS SNO-THRO DE 24” MODELES 924036, 924038 924039 & 924040 B

NoDE NO GE CODE -
|REF. PIECE D'INV OUANTITE‘

-J-NoDE No DE CODE -
REF. PIECE D'INV. OUANTITE:

REF. PART sTock  DESCRIPTION REF. PART STOCK ~ DESCRIPTION

NO. NO. CODE ) NO. REQ'D

NO." NO. CODE 3 ‘ NO. REQ'D

1 024379 S  GEAR CASE, L.H. Half 1 1 1 1 58 010438 S  CHUTE CLAMP 3
2 024380 S GEAR CASE, R.H. Half 1 1 1 1 59 524027 0  BLOWER HOUSING
3 055122 M FLANGE BUSHING 2 2 2 2 69 524028 O  BLOWER HOUSING 1
4 (056061, M  SEAL 2 2 2 2 60 054063 M  RADIAL BEARING t 1 1
5 5§24026| S  WORMSHAFT & GEAR - 11, 1 1t § 61 003017 M  BEARING FLANGE 1T 1 1 1
6 058045 F ~ SHEARPROOFPIN 1t 1 1t 17 [ 62 068002 F  WASHER, 5/16 x 7/8 x .083 9 9 9 9
7 032103 §  THRUST COLLAR 1 1t 1 63 010164 F  SCRAPER BLADE 1 1 1
8 055111 M- FLANGED BUSHING 1T 1 1 65 010165 F  RUNNER 2 2 2 2
| 9 055112 M FLANGED BUSHING 1 1 1 1 66 070058 M  RIBBED NECK BOLT 6 6 6 6
.10 056047 M “0"RING ' 1 1 1 1 67 024374 M BEARING SUPPORT 2 2 2 2
11 024383 §  RAKE SHAFT R T T T 68 065056 F  FLANGE WHIZLOCK NUT 10 10 10 10
12 058041 F DRIVEPIN 1 1 11 064047 F  WASHER,.506/.616x1.441x1/8 2 2 2 2
13 058030 . F  ROLLPIN, 3/16 x 1-1/2 2 2 2 2 063006 F  LOCKWASHER 2 2 2 2
14 064166 M - WASHER, 1.007 x 1.542 x .062 2 2 2 2 059024 M CAPSCREW,1/2-13x1 2 2 2 2
16 032038 M  GASKET 1 1t 1 1 022093 F  SPIN DRIVE ZERK FITTING 4 4 4 4
16 . 062054 F  CARRIAGE BOLT 4 4 4 2 510015 F  SHEAR BOLTW/NUT 2 2 2 2
17 064046 M  WASHER,15050.0.x1.0051D. 2 2 2 2 024384 0  RIGHT RAKE 1 1 1 1
18 070010 M  FLANGE WHIZLOCK SCREW 1 1 1 024385 O  LEFT RAKE 1T 1 1 1
118 024237 M FAN 1 1t 1 062026 M  CARRIAGEBOLT 5§ 5 5 5
{20 058037 M  ROLLPIN; 1/4 x 1-3/4 2 2 2 2 524030 S  GEAR CASE ASSEMBLY 1T 1 1
21 072108 F ~ VEE BELT 1 1 1 064043 M  -WASHER 1 1 1 1
072086 F  VEE BELT 1 010494 S WORM SHAFT 1T 1 1
22 062010 F  CARRIAGE BOLT, 3/8-16 x 3/4 5 6§ 5 5§ 065015 F  NUT 1 1 1 1
23 060011 M  SETSCREW 2 2 2 2 17010260 M  WAVE WASHER IR D IR R
25 024349 S DISCHARGE CHUTE 1 1 1 1: 067019 F HAIR PIN 1 1 1 1
26 059023 F  CAPSCREW, 3/8-16x 3/4 2 2 2 2 064046 M WASHER, 1.505 0.0. x 1.005 l.n.i 2 2 2 2
27 074054 F TAPTITE 6 6 6 6 " 083164 M SPRING o 1 1 1
28 010193 M WING NUT 1 1T 1 1 062011 F  CARRIAGE BOLT,5/16-18x3/4 1 1 1 1
29 510012 M DEFLECTOR CHUTE 1 1 1 1 063032 ‘M~ LOCKWASHER 1 1 1 1
30 065039 F ~ LOCKNUT . 6 6 6 6 070031 M FLANGE WHIZLOCK SCREW 2 2 2 2
31 024405 S BRAKE ARM EXT. 1 024341 M ROD HANGER 1 1 1 1
132 024380 'S PULLEY HUB 1 1 070053 F  RIBBED NECK BOLT 3 3 3 3
33 073070 S  SHEAVE T 1t 059028 F  CAPSCREW, 1/4-20 x 1/2 t 1 1 2
34 -066001 M KEY, Woodruff 3/16 x 7/8 1 1 1 1 020345 M CLEVIS PIN 1 1 1 1
35. 024346 S ROD AL B B 065078 F  FLANGED WHIZLOCK NUT 3 3 3 3
44 024401 M = EYEBOLT LS B S 067020 F  HAIRPIN 1 1 1t
45 065040 F LOCKNUT 6 6 6 17 024408 M WASHER 2 2 2 2
46. 010142 M. BEARING FLANGE 1T 1t 1 056035 M BUSHING 2 2 2 3
47 010198 S - CAP | I R 022178 8  LINING 1 1 1
48 075083 S GRIP 1 1 1 1 068062 S RIVET 2 2 2 2
49 624035 S BRAKE ARM ASSEMBLY -1 1 1 1 067010 F HAIR PIN 1 1 1 1
50 024271 § - SLEEVE CONNECTOR 1T 1 1 1
61. 624065 M UNIVERSAL JOINT ASSEMBLY 1T 1 1t
52 024340 S . CHUTE CRANK 1 1 11
53 022123 .S  WORM CLEVIS 1T 1 1
54 022110 S  WORM GEAR 1T 1 1
-Ji 65 058034 F - ROLLPIN,1/8x3/4 3 3 3 3
{66 063023 M  LOCKWASHER 1T 1 11
67 066042 F  LOCKNUT .5 5 5 5
SUGGESTED PARTS STOCKING CODE CODE SUGGERE D’'INVENTAIRE DES PIECES
. F —FAST S —SLOW F — FAST (rapide) S — SLOW (lent)
‘M - MEDIUM O -~ CUSTOMER ORDER ONLY M —~ MEDIUM (moyen) O — Commande du client seulement

Page 11



32
Ssou

" SNO-THRO PARTS LIST FOR MODELS 924042 & 924044
FFLEURS SNO-THRO DE 32" MODELES 924042 & 924044

CAUTION
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER OR
DESCRIPTION. ANY PART
ORDERED BY REFERENCE

NUMBERWILL BE DISREGARDED.

NOTE: USE ARIENS SPECIAL L-2GEARLUBE =~ @"
(APPROX. 5 0Z.) IN ROTOR GEAR CASE

 ATTENTION
COMMANDEZ LES PIECES PAR
NUMERO, NON PAR

DESCRIPTION. TOUTE COMMANDE
PAR NUMERQ DE REFERENCE
SERA IGNOREE.

NUMERO DE REFERENCE Ni PAR

NOTE: UTILISEZ L'HUI

L-2 ARIENS POUR LUBRIFICATION

DE LA TRANSMISSION(

DANS LE ROTOR DU CARTER

LE SPECIALE

approx. 5 ounces)

NOTE: FOR DECALS SEE PAGES 2 & 3‘
POUR DECALQUES VOIRP.2&3

Page 12



N

e

‘NoDE NO GE CODE NoDE No DE
REF. PIECE D'INV DESCRIPTION QUANTITE ] e PIECE 3235. © QUANTITE
REF. PART STOCK No. Rear | REF- PART sTock  DESCRIPTION , ,
NO. NO. CODE -REQD NG " NO.  cODE ~ NO.REQ'D
1 064046 M  WASHER, 1.000/1.010 x .505 x 1/16 2 51 024401 S . EYEBOLT 1
2. 059001 M CAPSCREW, 1/4-20 x 3/4 4 52 024380 S  CHUTE CRANK 1
3 056070 M  SEAL 2 53 022123 S  WORM GLEVIS 1
4 024013 S  GEAR CASE COVER 1 B4 022110 S  WORM GEAR
5 002008 M  GASKET 1 55 058034 F  ROLLPIN,1/8 x 3/4 4
6 055053 M  BUSHING 2 56 063023 M  LOCKWASHER 1
7 024065 S  RAKE SHAFT 1 57 065042 F LOCKNUT 8
8. 058030 M  ROLL PIN, 3/16 x 101/2 2 58 010438 S  CHUTE CLAMP 4
9 072108 F  VBELT 1 59 524023 0  BLOWER HOUSING 1
10 524009 S  WORM 1 60 054062 M  BALL BEARING 1
11 001138 S  PIPEPLUG 1 61 031859 M  BEARING FLANGE 1
12 024002 S  GEAR CASE 1 62 064002 F  WASHER,5/16x7/8x.083 10
13 057032 M SNAP RING 1 63 024373 F  SCRAPER BLADE 1
14 054044 M  BEARING CUP 2 64 083164 M  SPRING 1
15 054045 M - BEARING CONE 2 65 029225 F  SKID SHOE 2
16 002005 M  BEARING SPACER 2 66 070011 M  RIBBED NECK BOLT 8
17 058015 F  ROLL PIN, 5/16 x 1-3/4 2 67 010184 M  BEARING SUPPORT 2
18 024375 S  WORM SHAFT x 68 065056 F  FLANGE WHIZLOCK NUT 6
19 024015 S  ADJUSTMENT PLUG 1 69 064047 F  WASHER,.506/.516x 1.441 x 1/8 2
20 056061 F  SEAL . 70 063006 F  LOCKWASHER 2
21 024376 M FAN 1 71 059024 M CAPSCREW, 1/213x 1 2
22 062010 M CARRIAGE BOLT, 3/8-16 x 3/4 3 72 022083 F  SPIN DRIVE ZERK FITTING 4
23 624035 S  BRAKE ARM ASSEMBLY 1 73 510015 F  SHEAR BOLT W/NUT 2
24 067019 M HAIRPIN 1 74 024262 0  RIGHT RAKE 1
25 024403 S  DISCHARGE CHUTE 1 75 024261 0 LEFTRAKE . .- 1
26 059023q F  CAPSCREW, 3/8-16 x 3/4 2 77 520005 S  GEAR CASE ASSEMBLY 1
27 074054 F - TAPTITE 8 78 024346 M ROD 1
28 010193 M WING NUT 1 79 010494 S  WORM SHAFT 1
29 510012 M . DEFLECTOR CHUTE 1 80 065015 F  NUT 1
30 065033 F  LOCKNUT 6 81 066013 M  KEY, Straight 3/16 x 3/18:x 1 1
32 024388 S  PULLEY HUB 1 83 063032 M  LOCKWASHER 1
33 073070 S  SHEAVE : 1 " 86 062026 M  CARRIAGEBOLT 6
'34 086001 M _ KEY,Woodruff, 3/16 x 7/8 1 87 062013 M  CARRIAGE BOLT, 3/8-16 x 1 2
35 055035 M FLANGED BUSHING 2 88 624065 F  UNIVERSAL JOINT ASSEMBLY 2
36 063017 M  LOCKWASHER 4 89 064043 M  WASHER, 3/8 x 13/16 x .065 1
'37 064087 F  WASHER, 1.623/1.627 x 2.500 x .012 2 90 067010 M  HAIRPIN, 3/32 x 1-27/64 1
38 060011 M  SETSCREW 2 91 070053 M  RIBBED NECK BOLT 3
33 066008 M  KEY,Woodruff No. 6 2 92 059028 F  CAPSCREW, 1/4-20 x 1/2 1
40 024064 S  GEAR CASE SHAFT 1 93 024385 M CLEVISPIN 1
41 070031 ‘M  FLANGE WHIZLOCK SCREW 2 94 024408 ‘M WASHER 2
42 004037 S DUSTCAP 1 - 95 067020 M HAIRPIN 1
43 059022 F  CAPSCREW, 5/16-18 x 3/4 1 96 010260 M . WAVE WASHER 1
44 063003 F  LOCKWASHER 1 97 022178 M LINING 1
45 065040 F  LOCKNUT 6 98 068062 M  RIVET 2
46 031860 M  BEARING FLANGE 1 99 065078 F  WHIZLOCK NUT 3
1 47 o198 s cAP 1 100 062011 M  CARRIAGE BOLT 1
48 075083 S  KNOB 1 101 067010 M HAIRPIN 2
49 064082 M  WASHER 1
50 024341 S  ROD HANGER 1

32‘“’SNO-THRO PARTS LIST FOR MODELS 924042 & 924044
- SOUFFLEURS SNO-THRO DE 32’ MODELES 924042 & 924044

SUGGESTED PARTS STOCKING CODE

F — FAST
M — MEDIUM

$ —-SLOw

CODE SUGGEREV D’INVENTAIRE DES PIECES
F — FAST (rapide) S — SLOW {lent)

O — CUSTOMER ORDER ONLY M.~ MEDIUM (moyen) O — Commande du cli‘nt seufement

Page 13



T o ‘
S FAST '
Pl ciurch teven 4 2 WARNING MUF;LER
E HMENT ey
E g ol e ADJACENT AREAS MAY EXCEED 150°F
D » \ ; ARIENS COMPANY BRILLION, WISCONSIN US.A.
| )gﬁg F N ;owl 78250 78326
S == |
E s Leven:
E IF ATTACHMENT DEPRESS
c|curenis W W A HIGH SPEED IMPELLER ROTATES
T | MUST BE DEPRES- DRIVE / INSIDE THIS HOUSING TO THROW
O/ SED OR INTERLOCK THE SNOW. NEVER REACH OR PUSH
R| LEvER HeLD up To 78324 ANY OBJECT INTO THE DISCHARGE
RUNNING. CHUTE WITH THE IMPELLER
ROTATING!
78331

TIm M znor-:nm-jz—
e TaaE 1 1t b -]

ouT

78240

78423

COMPLIANCE WITH CANADIAN RADIO INTERFERENCE REGULATIONS CERTIFIED

REPLACE SPARK PLUG WITH RESISTOR SPARK PLUG ONLY !

CERTFIE CONFORME AU REGLEMENT CANADIEN SUR LE BROUILLACE RADIDELECTRIQUE

REMPLACER LA ROUGLE PAR UNE ROUGIE A RESISTANCE SEULEMENT !

78400

INSTRUCTIONS FOR SAFE OPERATION -

A IMPORTANT

Safe Operation Practices for Snow Throwers

Training

1.

2
3.
4.

- Preparation
1.

Read the owner’s manual carefully. Be thoroughly familiar

with the controls and the proper use of the equipment.
Know ‘how to stop the unit and disengage the controls
quickly.

Never allow children to operate the equipment. Never allow
adults to operate the equipment without proper instruction.
Keep the area of operation clear of all persons, particularly
small children, and pets.

Exercise caution to avoid slipping or falling, especially
when operating in reverse.

Thoroughly ivnspect the area where the equipment is to be
used and remove all doormats, sieds, boards, wires, and
other foreign objects.

. Disengage all clutches and shift into neutral before starting

the engine {motor).

. Do not operate the equipment without wearing adequate

winter outer garments. Wear footwear which will improve
footing on slippery surfaces.

e
A SAFETY
INSTRUCTIONS

AVOID POTENTIAL HAIARDS

. READ OWNERS MANUAL FOR OPERATING AND
SAFETY INSTRUCTIONS.

., ODSERVE ALL LABELS AND INSTRUCTIONS,

. DO NOT OLFEAT INTERLOCK SYSTEM. IT IS
FOR YOUR PROTECTION,

. $TOP ENGINL ARD WAIT FOR ALL MOVEMENT
10 STOP BEFORE UNCLOGEING OR
SERVICING MACIINE,

., NEVER ALLOW CHILOREN TO OPERATE THE

EQUIPMENT. NEVER ALLOW: ADULTS 1O

OPERATE THE EQUIPMENT WITHOUT PROPER

INSTRUCTION.

KEEP THE AREA OF OPERATION CLEAR OF

ALL PERSONS, ESPECIALLY CRILDREN.

7. NEVER DIRECT DISCHARGE AT BYSTANDERS

OR ALLOW ANYONE IN FRONT OF tNIT.

MEEP MACHINE PROPERLY MAINTAINED AND

SERVICED WITH ALL SHIELDS, GUARDS, AND

\ PROTECTIVE DEVICES IN PLACE, W,

78416

KEEP HANDS, FEET AND ALL
FOREIGN OBJECTS OUT OF
" THE COLLECTOR {RAKES).
REPLACE SHEAR BOLTS WITH
ARIENS SHEAR BOLTS ONLY!

COLLECTOR
ORDER ALL DECALS BY ARIENS PART NUMBER SHOWN

[ I Y

»

4, Handle fue! with care; it is highly flammable.
a. Use an approved fuel container.
b. Never add fuel to a running engine or hot engine.
c. Fill fuel tank outdoors with extreme care. Never fill fuel
tank indoors.
d. Replace gasoline cap securely and wipe up spilled fuel.

5. Use a grounded three-wire plug-in for all units with electric
drive motors or electric starting motors.

6. Adjust the collector housing height to clear gravel or
crushed rock surface.

7. Never attempt to make any adjustments while the engine
is running (except where specifically recommended by
manufacturer).

8. Let engine and machine adjust to outdoor temperatures
before starting to clear snow. ‘

Operation

1. Do not put hands or feet near or under rotating parts. Keep
clear of the discharge opening at all times.

2. Exercise extreme caution when operating on or crossin
gravel drives, walks, or roads. Stay alert for hidden hazard'
or traffic. Do not carry passengers. g

3. After striking a foreign object, stop the engine, remove the
wire from the spark plug, thoroughly inspect the snow
thrower for any damage, and repair the damage before re-
starting and operating the snow thrower.

Page 14



ENGINE PRIMER

PUSH TO PRIME
8 & 10 H.P. 78395

ATTENTION
WHEN USING SUMMER ATTACHMENTS
REMOVE HEATER BOX AND INSTALL

A WARNING

DISCHARGE

( 7N
RIGHT LEFT

KEY
SWITCH

l OPERATING INSTRUCTIONS
REFER TO QWNERS MANUAL

78397

78192

78038
78191

10 H.P. ENGINE D
78424

.

7 H.P. ENGINE DECAL

8 H.P. ENGINE DECAL

ECAL

PULL TO AIR CLEANER
\ CHOKE " ROTATING PARTS
OFF 78189 STOP ENGINE AND REMOVE SPARK
12 PLUG IGNITION WIRE BEFORE
3/a REMOVING OBSTRUCTIONS
FULL
88& 10 H.P. \7 H.P. 78323
ORDER FROM TECUMSEH 120 VOLTAC
ELECTRIC STARTER
PUSH TO START
78357
{120V AC STARTER

KIT ONLY)

78174 ON MODELS 924032 & 924026
78244 ON MODELS 924024 & 924034

MODEL TESTED BY INDEPENDENT LABORATORY

78345

A WARNING

ROTATING PARTS
KEEP CLEAR OF COLLECTOR
RAKES WHILE ENGINE

TO START TURN KEY SWITCH ON AND PULL STARTER FROM RIGHT SIDE OF MACHINE]
TO STOP TURN KEY SWITCH TO OFF AND REMOVE KEY

IS RUNNING

78398

ORDER ALL DECALS BY ARIENS PART NUMBERS SHOWN

4,

1.

If the unit should start to vibrate abnormally, stop the

_enginé and check immediately for the cause. Vibration

is generally a warning of trouble.

. Stop the engine whenever you leave the operating position,

before unclogging the collector/impeller housing or dis-
charge guide, and when making any repairs, adjustments, or
inspections.

. When clearing, repairing, or inspecting, make certain the

collector/impeller and all moving parts have stopped. Dis-
connect the spark plug wire.

. Do not run the engine indoors, except when starting the

engine and for transporting the snow thrower in or out of

. the building. Open the outside doors; exhaust fumes are

dangerous. -

. Do not clear snow across the face of slopes. Exercise ex-

treme caution when' changing direction on slopes. Do not
attempt to clear steep slopes.

. Never operate the snow thrower without proper guards,

plates, or other safety protective devices in place.

. Never operate the snow thrower near glass enclosures, auto-

mobiles, window wells, drop-offs, etc, without proper ad-
justment -of the snow discharge angle. Keep children and
pets away. :

Do not overload the machine capacity by attempting to
clear snow at too fast a rate.

Page 15 -

4 BE AWARE OF SAFETY DECALS 4

12,
13.
14.
15.

16.

78327

Never operate the machine at high transport speeds on
slippery surfaces. Use care when backing.

Never direct discharge at bystanders or allow anyone in
front of the unit.

Disengage power to the collector/impeller when snow
thrower is transported or not in use.

Use only attachments and accessories approved by the
manufacturer of snow thrower (such as wheel weights,
counterweights, cabs, etc).

Never operate the snow thrower without good visibility or
light. Always be sure of your footing, and keep a firm hold
on the handles. Walk; never run.

Maintenance and Storage

1.

3

Check shear bolts, engine mounting bolts, etc, at frequent
intervals for proper tightness to be sure the equipment is in
safe working condition.

. Never store the machine with fuel in the fuel tank inside a

building where open flame or sparks are present. Aliow the
engine to cool before storing in any enclosure.

. Always refer to owner’s manual instructions for important

details if the snow thrower is to be stofed for an ex-
tended period.

. Run the machine a few minutes after throwing snow to

prevent freeze-up of the collector/impeller.



: . TRACTOR PARTS FOR MODELS 924032, 924033, 924034, 924035,
e PIECES DU TRACTEUR DES MODELES§ 924024, 924025, 924026, 924027

ATTENTION

ORDER PARTS BY PART NUMBER COMMANDEZ LES PIECES

NOT BY REFERENCE NUMBER, ANY PAR LEUR NUMERO ET NON PAR
PART ORDERED BY REFERENCE NUMERO DE REFERENCE. TOUTE
NUMBER WiL.L. BE DISREGARDED. COMMANDE PAR NUMERO DE

REF ERENCE SERA IGNOREE

Page 16



" TRACTOR PARTS FOR MODELS 924032, 924033,
- 924034, 924035, 924024,924025, 924026 924027
\ PIECES DU TRACTEUR DES MODELES 924032, 924033,
924034, 924035, 924024, 924025, 924026 924027

No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE
REF. PIECE D’INV. REF. PIECE D’INV.

DESCRIPTION DESCRIPTION

REF. PART STOCK . . . PART STOCK . .
NO. NO. 10/32 8/32 . NO. 10/328/32 7/24_8/24

70009 FLANGE WHIZLOCK SCREW
24208 OUTER BELT GUARD
72066 BELT
72098 BELT
60012 SETSCREW, 5/16-18 x3/8
59053 - CAP SCREW, 5/16-24 x 3/4
Plated
LOCKWASHER, 5/16 Plated
BRACE
BELT FINGER, Engine
CAP SCREW, 1/4-20 x 5/8"
WASHER, 5/16 Wrought
SHEAVE, Engine
SHEAVE, Engine
KEY
- COVER
LOWER R.H. HANDLEBAR
UPPER HANDLEBAR W/Decal
UPPER HANDLEBAR W/Decal
LOCKNUT, 1/4-20 Piated
GRIP

24243
22135
58033
24157
. 59003
24354
70026
67001
66011
67024
65031
24322
63019
24247
24234
3377
10366
3376
70032
24117
10370

TIRE & WHEEL ASS'Y. 5*730?3
Consists of Following: 25837
71046 Tire 1 612999
71052 Rim 1 20911
71050 Tube 1 21248

TIRE & WHEEL ASS'Y. 12139
Consists of Following: 24222
71021  Tire 1 oa05s
71077 Rim 1 S0960
71087 Tube {available) 1 67004

CAP SCREW, 1/4-20 x 1% Plated 6 S00d

MACHINE SCREW, 10-24 x 1/2 HH 2 12131

DASH 1

KNOB 1 24274

THROTTLE CONTROL 1 24275

THROTTLE CONTROL 66012

" CLUTCH ROD 64093

CLUTCH ROD : 58016

LOWER:L.H. HANDLEBAR 59069

CLUTCH HANDLE 64078

KEPS NUT 10-24 Plated 70015

SCREW, Self Tapping 64036

HANDLE PIVOT 59057

WASHER 69012

LOCKWASHER, 3/8 Plated 24347

NUT 74015

UPPER SHIFT ROD 24353

WASHER 24323

LOCKNUT, 5/16-18 Plated 11134

CONTROL HANDLE 65075

SPRING, Compression 65032

SHIFT BALL 24221

SHIFT HANDLE 87003

ROLLPIN, 1/4 x 1% 22147

ACTIVATING SHAFT 22148

CAP SCREW, 5/16-18 x % Plated 22153

UPPER ATTACHMENT Clutch Rod 11031

SPRING, Compression 13157 "F;EFYTITE

ROLL PIN, 1/8 x 3/4 74054

SUGGESTED PARTS STOCKING CODE CODE SUGGERE D'INVENTAIRE DES PIECES
F — FAST S —SLow F — FAST (rapide) S — SLOW (lent)
M — MEDIUM Q — CUSTOMER ORDER ONLY M — MEDIUM (moyen) O — Commande du client seulement

LOWER ATTACHMENT Clutch Rod1
ROD ADAPTOR

ROLL PIN, 5/32 x 3/4
LEVER

CAP SCREW, 5/16-18 x 1
CLEVISPIN

NUT RETAINER
COTTER PIN 3/32 x 3/4 Plated
KEY, Feather

COTTER PIN

NUT 5/16-24 Plated
AXLE

LOCKWASHER, Special
LOWER SHIFT ROD
BOTTOM COVER

HUB CAP

PUSHNUT

SPINDLE CuUP

WHEEL BOLT 1/2- 20
R.H. AXLE SHAFT

R.H. AXLE SHAFT
ROLL PIN 3/16 x 1-1/4
COTTER PIN

FLANGE BUSHING
DIFFERENTIAL ASS'Y.
SPUR GEAR

IDLER ARM

IDLER

IDLER ARM

WASHER, Special, Plated
WAVE WASHER
COTTER PIN, 1/8 x 1 Plated
SPRING, Extension
BEARING SPACER
FRAME

FRAME

KEY, Woodruff SAE 91
WASHER

ROLL PIN

CAP SCREW

WASHER

FLANGE WHIZLOCK SCREW
WASHER

CAP SCREW, 5/16-18 x 2
CLIP

BRACKET

TAPTITE

RETURN CLIP

AXLE HUB

SWITCH

NUT, Special

NUT, Hex

UPPER ROD, Interlock
COTTER PIN

HANDLE, Interiock

PIN, Pivot

PUSHNUT

SPACER

63003
24025
24253
59080
64002
24357
24021
66018
242731
24267
524025
1524019
65040
75006
610960

OoN® TR WWN =

DW= N NW= | =
-\ NN = cded i e
N NN = bt b cd e

PN NW| —-
DW== N NW=

- e
- e b 3

—_

N ©
[N Y Y O QU
- O =t et

NN © =
NN =
.
-

-N
NN
- N

603948

59050
61012
- 524020
75019
69080
69105
24265
24244
24342
22071
65051
74039
22129
64033
63004
65018
24245
64007
65042
24240
83015
10248
24241
58056
24083
50022
24096
83095
58034

O L G
- e = N b N) e
- = N = N) -

-
—_

-

N
N

-
_-) = = A= RN =

) = N = NN =

MOVTMZZENONZZZZIZIOOZNNMNZVNZOONVTNZIVNVONZIZI N TNNVOONO Z7N TMZM2vnz v

M
F
F
F
M
M
M
S
M
M
M
S
S
M
(0]
M
M
M
M
M
S
M
S
M
S
M
S
M
M
M
0
M
F
F
M
M
M
M
M
S
S
M
‘F
F
S
F
F
S
S
S
S
F
(0]
F.
S
S
F

NS oo maaaaN=W=a == RN = NN

—_ e e = L NN R amaNN = =
B A m S A NNNNNNO = A R NN = —
-tk = W NNNNNOOI=S =2 AR @ NN = -
N = = e e el 3 e

N

NOTE: FOR DECALS SEE PAGES 2 & 3 NOTE: DECALQUES (voir p. 2 & 3}
Page 17



O TRACTOiR PARTS FOR MODELS } 924032, 924033, 924034, 924035,
- PIECES DU TRACTEUR DES MODELES ! 924024, 924025, 924026, 924027

INTERLOCK COMMUTATEUR MODULE RED .
RED— T
p '\ ,
%\

SWITCH D’ENGRENAGE
RED ROUGE

TO KEY SWITCH

VERS : : ;
COMMUTATEUR  prack W W ! @ RED ROUGE
DECLE . NOIR ) \ : MODULET
WITH CONNECTOR

- MODULE T )
RED TO P
GROUND ON AVEC JONCTION @
ENGINE o~ WHITE

XY
MOUNTING BOLT——

>
_ OPEN
ROUGE /-o WIRE HARNESS
POUR RELIER '

B MONTAGE SUR WIRING DIAGRAM
MOTEUR
WHITE DIAGRAMME DU

TO ENGINE *
MAGNETO

~ BLANC
VERS MAGNETO
DU MOTEUR

CAUTION ATTENTION
ORDER PARTS BY PART NUMBER COMMANDEZ LES PIECES
NOT BY REFERENCE NUMBER. ANY PAR LEUR NUMERQ ET NON PAR *
:ART ORDERED 8Y REF ERENCE ggmaA EEE PRAEIEE'I‘.:ANECR% JEOUTE
R Wi Al .
UMBER WILL BE DISREGARDED O Pt (0 ot

Page 18



TRACTOR PARTS FOR MODELS 924032, 924033, 924034,
924035,924024, 924025, 924026, 924027 AND WIRING DIAGRAM
NPIECES DU TRACTEUR DES MODELES 924032, 924033, 924034, 924035,
924024, 924025, 924026, 924027 DIAGRAMME DU FILAGE ELECTRIQUE

No DE No DE CODE
REF. PIECE D’INV.

o]
c
>
z
4
-
m

No DE No DE CODE QUANTITE
REF. PIECE D'INV. NQ

DESCRIPTION 8 o

24026
24027

DESCRIPTION

924034
924035
924024
924025
924034
924035

< 924024
924025

9
9

REF. PART STOCK
NO. NO. CODE 10/32 8/32

o]
-
<
[}
-y
<

REF. PART STOCK
NO. NO. CODE

N

o
Q
g

70009 M FLANGEWHIZLOCK SCREW
60012 M  SETSCREW, 5/16-18 x 3/8
63003 LOCKWASHER, 5/16 Plated
24074 ROLLER CHAIN, 38P

75050 SNAP BUSHING

65040 LOCKNUT, 1/4-20 Plated
24073 ROLLER CHAIN 22pP

12078 ROLLER CHAIN 34P

65018 - NUT

65042 LOCKNUT, 5/16-18 Plated
59022 CAP SCREW, 5/16-18 x % Plated
22135 ROD ADAPTOR

65094 LOCKNUT, 10-24

67001 COTTER PIN, 3/32 x 3/4 Plated
24236 . BELT FINGER

75040 - PLUG (heater box} {not ill.)
24278 GROUND WIRE

22161 SHORTING WIRE

24232 SHIFT LEVER

10542 ADAPTOR SPACER
3003 F FRICTION WHEEL
24075 FRICTION WHEEL HUB
54093 RADIAL BEARING
24045 HEX SHAFT

24338 - HEX SHAFT

65086 LOCKNUT

66015 KEY, Woodruff No. 5
10276 SPROCKET

63025 WASHER, Special

3085 BEARING FLANGE
54080 BEARING

24141 BEARING FLANGE
64093 WASHER

65054 LOCKNUT, %-20, Jam, Plated
63014 LOCKWASHER

24080 PINION SHAFT

58029 ROLL PIN, 5/32x 1
64039 WASHER, Special Plated

524008 REDUCTION SPROCKET SHAFT 524002 PINION / SPROCKET

22003 ZERK FITTING
624021 R%gs;‘ggl\: SPROCKET 624012 L.H. AXLE

610938 L.H. AXLE
SUPPORT 5020 M BUSHING
e BRACKET 83007 SPRING COMPRESSION
ROLL PIN, 3/32x 1 (e BEARING SUPPORT
KNOB 10142 BEARING FLANGE
EORS,?,D,/STP,':\',;J%?, o 55030 FLANGE BUSHING
SHAET SUPPORT 55039 FLANGE BUSHING
70015 FLANGE WHIZLOCK SCREW 1
640658 WASHER
70011 RIBBED NECK BOLT
65040 BUSHING
59028 CAP SCREW 1/4-20 x 1/2
63018 LOCKWASHER, Internal
624027 SPRING ASSEMBLY
70015 FLANGE WHIZLOCK SCREW
1/4-20 x 1/2
SWITCH ACTIVATOR
SWITCH BOOT
SWITCH
ROD RETAINER
TAPTITE
WIRING HARNESS
CLIP
SPACER
MODULE “T" W/Conn.
CONNECTOR
CAP SCREW, No. 10-24 x 3/8
KEPS NUT No. 10-24
LOWER ROD, Interlock
LOWER ROD, Interlock
SWITCH RETAINER
WASHER
FLANGE
SPACER
7 H.P. Engine (Tecumseh HSK-70 1302100

w

N e X ]
N =

-

S m e e S WD aWN
[ G Qi QA i - gy 1Y
PN R I PR R

R P R I N e e e
R TN N

24230
24339
24231
12151
58032
10375
58042
65056
24077

Py
- =N
N - == N =

N

73049
65077
10372
59136
59039
24115
83094
24272
67002
24069
65062
54039
22002
24156
22003
3034
59003
66006
24076
10546
65015
24086
24071
24081 .
24228
55026

SHEAVE

LOCKNUT, 5/8-18

LOCKNUT HUB

CAP SCREW

CAP SCREW, 5/16-18 x %

SPACER

SPRING, Extension

CLUTCH FORK

COTTERPIN

FORK PIVOT ROD

NUT, 5/16-18 Nylock

BALL BEARING

SPINDLE HOUSING

BEARING SPACER

DRIVE SPINDLE HOUSING

ROLLER

CAP SCREW, 5/16-18 x 1 Plated

KEY, Woodruff No. 3

SPINDLE

DRIVE DISC .

NUT, 5/16-18 Plated

ROD ADAPTOR SPACER

DRIVE DISC SPACER

CARRIER SHAFT

CLUTCH ENGAGEMENT YOKE
" FLANGE BUSHING

—- = NPOD
=WNN N O
S WNNONON
= WNNODONO N

24251
75045
25172
24220
74054
22167
69066
24330
524010
25203
59097
65051
24219
22152
24246
64123
3017
25089

NN b ot 2 d N) = = =3 = N)
S ANIN) = wd =t R) = = N)
BN = = e A N) b = = = N)

—-

N2 VONZNMZZ VOTMOZZIZT TMUZZZZTTNNZZIVOVNNNZIOOZNZNNZIZTNONOTNOZIZOOZ®

-

M
M
M
M
M
M
F
F
F
M
F
F
M
0]
0
0
S
S
S
S
S
)
S
F
S
M
F
M
24233 S SHIFT LINK
S
F
F
M
M
S
S
0o
F
0o
M
M
S
S
S
M
M
M
S
M
E
M
M
S
0
M
0

P N QUG N QI S T G e ) O JEF QU T O T G SR L I o ) P S S S Y
[EEN NN NI O N QU Y G\, RO G NI G QN C ) R GEREEY § I S

el e I T YR N N G G e R S I N & I N PR S

524011 DISC CARRIER
. or replacement)
F —FAST | S —SLOW ' 10 H.P. Engine {F replacemnt) 10
- - .P. Engine {Tecumseh HMSK-100
M —MEDIUM O — CUSTOMER ORDER ONLY O 158024C or replacemnt)
CODE SUGGERE D'INVENTAIRE DES PIECES NOTE: DECALQUES (voir p. 2 & 3)
F — FAST (rapide) S —SLOW (lent) Page 19 NOTE: DECALS SEE PAGE 2 & 3.

M - MEDIUM (moyen} . O — Commande du client seulement



-24”\SNO-T,HRO PARTS LIST FOR MODELS 924026, 924028, 924032
SOUFFLEURS SNO-THRO DE 24”'MODELES 924026, 924028, 924032

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER, ANY
PART ORDERED BY REF ERENCE
NUMBER WILL BE DISREGARDED.

T @) Nﬁ\\ / ~ .——' ‘

ATTENTION
COMMANDEZ LES PIECES
PAR LEUR NUMERO ET NON PAR
NUMERO DE REFERENCE. TOUTE
COMMANDE PAR NUMERO DE
REF ERENCE SERA IGNOREE.

*19 USE GASOILA
SEALANT OR EQUIVALENT.

NOTE: USE ARIENS NO. 90 PREMIUM GEAR LUBE ‘
(APPROX. 5 0Z.) IN ROTOR GEAR CASE.

NOTE: UTILISEZ L'HUILE A LUBRIFICATION PQUR
TRANSMISSION N° PREMIUM ARIENS {approx. 5 onces)
DANS LE ROTOR DU CARTER

Page 20



24 SNO-THRO PARTS LIST FOR MODELS 924026, 924028, 924032
. SOUFFLEURS SNO-THRO DE 24” MODELES 924026, 924028, 924032

No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE
REF. PIECE D'INV. REF. PIECE D'INV. }
DESCRIPTION DESCRIPTION
REF. PART STOCK i QUANTITY REF. PART STOCK QUANTITY
NO. NO. CODE NO. NO. CODE ‘
1 64046 Washer 1.509 0D. x 1.005 1D. 24340 Chute Control Crank
2 70012 Flange Whiziock Screw 22123 Worm Clevis
3 56061 Seal 22110 Worm Gear
4 10181 Case Cover 58034 Roll Pin 1/8 x 3/4
5 10108 Gasket 63023 Lockwasher
6 55035 Bushing 65042 Locknut
7 10299 Rake Shaft 10438 Chute Clamp
8 58030 Roll Pin 3/16 x 1-1/2 524021 Blower Housing (24")
9 72108 V Belt 54063 Ball Bearing
524015 Worm Gear and Shaft 3017 Bearing Fiange
1138 Pipe Plug 64002 Washer 5/16
10180 Gear Case 10164 Scraper Blade
57032 Snap Ring 10165 Runner
54044 Bear!ng Cup 70011 Ribbed Neck Bolt 1/4 x 5/8
54045 Bearing Cone 10184 Bearing Support
- 58022 Roli Pin 65056 Whiztock Nut 1/4-20
58007 Rolt Pin 1/4 x 1-1/4 64047 Washer 1.441 0.D. x 5111
67010 Ha(r Cotter 63006 Lockwasher 1/2
10371 Adjustment Piug 59024 Cap Screw 1/2-13 x 1 Hex. Hd.
56062 Seal 22093 Zerk Fitting
242317 Fan 510015 Shear Bolt
60012 Setscrew 510007 R.H. Rake
62010 Carriage Bolt 3/8-16 x 3/4 510008 LH. Rake
) 24349 Discharge Chute 62026 Carriage Bolt 5/16-18 x 1/2

59023
74054
10193
510012
65039
63004
24216
73070
66001
55035
24327
65040
10142
10198
75083
624035
24346
624065

Cap Screw 3/8-16 Hex. Hd.
Taptite No. 10-24 x 3/8
Wing Nut

Deflector, W/Decal
Locknut 3/8-16
Lockwasher 3/8

Pulley Hub

Sheave

Key, Woodruff No. 11
Bushing

Eyebolt

Locknut 1/4-20

Bearing Flange

Cap

Grip :

Brake, w/lining

Rod

Universal Joint

524016
64043
10494
65015
10107
67019
22178
68062
83164
62011
58037
63032
70031
24341
70017
59028
24345

Gear Case Assembly
Washer

Worm Shaft

Nut 5/16-18

Bearing Spacer

Hair Pin

Lining

Rivet

Spring

Carriage Bolt 5/16-18 x 3/4
Roll Pin 1/4 x 1-3/4
Lockwasher

Flange Whizlock Screw
Rod Hanger

Flange Whizlock Screw
Cap Screw

Clevis Pin

—_, W E NN - S N o S e S T = m N B NRNND R TR = O = o o L) — ) — s

ROAANNNZINIZ2OAONNIZEZINNONZETNONONMTZIINOO Nz
N o it D B N = et =B NI = e DN = PITNI= ot B NIR — = B 2 RO = N — = RO O RO
g-nmgggg-nggg-ng-nMgmgoo'n'ngmmmgg'ﬂﬂ'ﬂggow'ng'nmmw.

SUGGESTED PARTS STOCKING CODE CODE SUGGERE D'INVENTAIRE DES PIECES

F.— FAST S —SLOw F — FAST (rapide) S —SLOW (lent)
M — MEDIUM O — CUSTOMER ORDER ONLY M — MEDIUM (moyen) O — Commande du client seulement

NOTE: DECALS SEE PAGE 2 & 3. NOTE: DECALQUES (voir p. 2 & 3)

Page 21



~ PARTS LIST FOR 32" SNO-THRO MODELS 924024 & 924029
 SOUFFLEURS SNO-THRO DE 32" MODELES 924024 & 924029

- CAUTION
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

ATTENTION

COMMANDEZ LES PIECES

PAR LEUR NUMERO ET NON PAR
NUMERO DE REFERENCE. TOUTE
COMMANDE PAR NUMERO DE

REF ERENCE SERA IGNOREE.

NOTE: USE ARIENS SPECIAL

L-2 GEAR LUBE (APPROX.
®\? 6 0Z.) IN ROTOR GEAR CASE
8 |

NOTE: UTILISEZ L'HUILE
SPECIALE L-2 ARIENS POUR
LUBRIFICATION DE LA :
TRANSMISSION (approx. 6 ounces)

DANS LE ROTOR DU CARTER

Page 22



PARTS LIST FOR 32” SNO-THRO MODELS 924024 & 924029
. , - SOUFFLEURS SNO-THRO DE 32” MODELES 924024 & 924029

No-DE No DE CODE QUANTITE No DE No DE CODE QUANTITE
REF. PIECE D'INV. REF. PIECE D'INV.

DESCRIPTION DESCRIPTION

REF. PART STOCK QUANTITY REF. PART STOCK QUANTITY
NO." NO. CODE NO. NO. CODE

64046
59001
56070
24013
2008
55059
24065
58030
72108
524009
1138
24002
57032
54044
54045
2005
58015
24062
24015
56061
24185
2 62010
23 624035
24 67019
25 24349
% 59023
27 74054
28 10193
29 510012
30 65039
31 63004
32 24216
33 73070
34 66001
35 55035
36 63017
37 64087
60012
66008
24064
70031
4037
59022
63003
65040
10142

Washer 1.505 0.D. x 1.005 1.D.
Cap Screw 1/4-20 x 3/4 Hex. Hd. Plated
Seal
Case Cover
Gasket
Bushing
Rake Shaft
Roll Pin 3/16 x 1-1/2
V Belt
Worm Gear & Worm
Pipe Plug
Gear Case
Snap Ring
Bearing Cup

- Bearing Cone
Spacer
Roll Pin 6/16 x 1-3/4
Worm Shaft
Adjustment Plug
Seal
Fan
Carriage Bolt 3/8-16 x 3/4
Brake, W/lining
HAIR PIN
Discharge Chute
Cap Screw 3/8-16 x 3/4 Hex. Hd.
Taptite No. 10-24 x 3/8

~ Wing Nut
Deflector w/decal
Locknut 3/8-16
Lockwasher 3/8
Puliey Hub
Sheave
Key, Woodruff Ne. 11
Bushing
Lockwasher 1/4 Plated
Washer
Setscrew
Key, Woodruff No. 6
Gear Case Shaft
Flange Whizlock Screw 3/8-16 x 1/2
Cap
Cap Screw 5/16-18 x 3/4 Hex. Hd. Plated
Lockwasher 5/16 Plated
Locknut 1/4-20
Bearing Flange

10198
15083
64082
24341
243217
24340
21123
22110
58034
63023
65042
10438

524022
54063

3017
64002
24256 .
83164
10165
70011
10184
65056
64047
63006
59024
22093

510015

524013

524014
62026

524005
24346
10494
65015
66013
22178

63032

68062
6201
62013

624065
64043
67010
70017
59028
24345

Cap

Knob

Washer

Rod Hanger

Eyebolt

Chute Control Crank
Worm Clevis

Worm Gear

Roil Pin 1/8 x 3/4
Lockwasher

Locknut

Chute Clamp

Blower Housing (32")
Ball Bearing

Bearing Flange

Washer 5/16

Scraper Blade

Spring

Runner

Ribbed Neck Boit 1/4-20 x 5/8
Bearing Support
Whizlock Nut 1/4-20
Washer 1.441 0.0. x .51
Lockwasher 1/2

Cap Screw 1/2-13 x 1 Hex. Hd.
Zerk Fitting

Shear Bolt

A.H. Rake

L.H. Rake

Carriage Bolt 5/16-18 x 1/2
Gear Case Assembly

Rod

Worm Shaft

Nut 5/16-18

Key

Lining

Lockwasher

Rivet

Carriege Bolt 5/16-18 x 3/4
Carriage Bolt

Universal Joint

Washer, 3/8

Hair Pin

Flange Whizlock Screw
Cap Screw

Clevis Pin

—

D b b b b b md b
CQORNLNONBLWN ORI DN WA —
- W B NN S N e e b e ] 2 S NN D N O N = = ok et b b G S b T b e ek ek et b b b

=
ETTmYzoZENZZINAMMZE NN ENREMOOMITTINAANINZIZNIIS

- = S N =S NN RN = N = e DN b — md () omd omd ok et RIRI NI N b ot ot b md N = NI = a N B N

SUGGESTED PARTS STOCKING CODE CODE SUGGERE D'INVENTAIRE DES PIECES

F — FAST S —SLOW F — FAST (rapide) S —SLOW (lent)
M — MEDIUM O — CUSTOMER ORDER ONLY M — MEDIUM (moyen} O — Commande du client seulement

NOTE: DECALS SEE PAGE 2 & 3. NOTE: DECALQUES (voir p. 2 & 3}

l k ' Page 23



CLUTCH e At SoAaK oL D ALSETOR SoAme P AL .

s LEVER [ AR e A ®
P| ciurch ceven DEPRESS 78400
E ATTACHMENT FOR f
E v cLuTCH WHEEL USED ON UNITS
Dl /. - l DRIVE Eg;’:::gg ;VPII:K PLUG ARIENS COMPANY BRILLION, WISCONSIN US.A.

RS

AT 78250
=
S 2 E
E ﬁ&r:n‘mcx s
78334
L LEVER
E | 'F ATTACHMENT
LUTCH IS IN,

$ gLUTCH LEVER

MUST BE DEPRES-
o/ seo OREINTERLOCK MUFFLER &
R ;i\éspnszgziup 10 ADJACENT AREAS

RUNNING. MAY EXCEED 150°F

78331

—S IR T O I —{=—{T»

o
=]
-

78240

A IMPORTANT

Safe Operation Practices for Snow Throwers

Training

1.

2.
3.
4.

Read the owner’s manual carefully. Be thoroughly familiar
with the controls and the proper use of the equipment.
Know how to stop the unit and disengage the controls
quickly.

Never allow children to operate the equipment. Never allow
adults to operate the equipment without proper instruction.
Keep the area of operation clear of all persons, particularly
small children, and pets.

Exercise caution to avoid slipping or falling, especially
when operating in reverse.

Preparation

1.

Thoroughly inspect the area where the equipment is to be
used and remove all doormats, sleds, boards, wires, and
other foreign objects.

. Disengage all clutches and shift into neutral before starting

the engine {(motor).

. Do not operate the equipment without wearing adequate

winter outer garments. Wear footwear which will improve
footing on slippery surfaces.

78326

A HIGH SPEED IMPELLER ROTATES
INSIDE THIS HOUSING TO THROW

»» THE SNOW. NEVER REACH OR PUSH
ANY OBJECT INTO THE DISCHARGE
CHUTE WITH THE IMPELLER
ROTATING!

KEEP HANDS, FEET AND ALL
FOREIGN OBJECTS OUT OF
THE COLLECTOR (RAKES).
REPLACE SHEAR BOLTS WITH
ARIENS SHEAR BOLTS ONLY!

COLLECTOR

ORDER ALL DECALS BY ARIENS PART NUMBER SHOWN

8.

. Handle fuel with care; it is highly flammable.

a. Use an approved fuel container.

b. Never add fuel to a running engine or hot engine.

c. Fill fuel tank outdoors with extreme care. Never fill fuel
tank indoors.

d. Replace gasoline cap securely and wipe up spilled fuel.

. Use a grounded three-wire plug-in for all units with electric

drive motors or electric starting motors.

. Adjust the collector housing height to clear gravel or

crushed rock surface.

. Never attempt to make any adjustments while the engine

is running {(except where specifically recommended by
manufacturer).

Let engine and machine adjust to outdoor temperatures
before starting to clear snow.

Operation

1.
2.

Page 24

Do not put hands or feet near or under rotating parts. Keep
clear of the discharge opening at all times.

Exercise extreme caution when operating on or crossing q
gravel drives, walks, or roads. Stay alert for hidden hazards

or traffic. Do not carry passengers.

. After striking a foreign object, stop the engine, remove the

wire from the spark plug, thoroughly inspect the snow
thrower for any damage, and repair the damage before re-
starting and operating the snow thrower.



ENGINE PRIMER BUTTON

"PUSH TO PRIME

8 H.P.
PULL TO

78395

ATTENTION

WHEN USING SUMMER ATTACHMENTS
REMOVE HEATER BOX AND INSTALL
AIR CLEANER

A WARNING

CHOKE-
OFF

) 1/2
3/4
FULL

8 HP.
ORDER FROM TECUMSEH

DISCHARGE

RIGHT LEFT|

78325 -

.

KEY
SWITCH

OFF

Ol

78320

78191

78192

IN ~ OUT/ 8 H.P. ENGINE DECAL
7 H.P. ENGINE DECAL

78189

"{ OPERATING INSTRUCTIONS
REFER TO OWNERS MANUAL
TO START TURN KEY SWITCH ON AND PULL STARTER FROM RIGHT SIDE OF MACHINE
TQ STOP TURN KEY SWITCH TO OFF AND REMOVE KEY

78398

ORDER ALL DECALS BY ARIENS PART NUMBERS SHOWN

1.

. If the unit should start to vibrate abnormally, stop the

engine ‘and check immediately for the cause. Vibration
is generally a warning of trouble.

. Stop the engine whenever you leave the operating position,

before unclogging the collector/impeller housing or dis-
charge guide, and when making any repairs, adjustments, or
inspections.

. When clearing, repairing, or inspecting, make certain the

coliector/impeller and all moving parts have stopped. Dis-
connect the spark plug wire, and keep the wire away from
the plug to prevent accidental starting.

. Do not run the engine indoors, except when starting the

engine and for transporting the snow thrower in or out of
the building. Open the outside doors; exhaust fumes are
dangerous.

. Do not clear snow across the face of slopes. Exercise ex-

treme. caution when changing direction on slopes. Do not
attempt to clear steep slopes.

. Never operate the snow thrower without proper guards,
" plates, or other safety protective devices in place.
. Never operate the snow thrower near glass enclosures, auto-

mobiles, window wells, drop-offs, etc, without proper ad-
justment of the snow discharge angle. Keep children and
pets away.

Do not overload the machine capacity by attempting to

clear snow at too fast a rate.

Page 25

4 BE AWARE OF SAFETY DECALS 4

12.
13.
14
15.

16.

ROTATING PARTS
STOP ENGINE AND REMOVE SPARK
PLUG IGNITION WIRE BEFORE
REMOVING OBSTRUCTIONS

78323
120 VOLTAL. 78357
ELECTRIC STARTER (120V AC STARTER
K Y
PUSH TO START T ONLY)

78244

MODEL TESTED BY INDEPENDENT LABORATORY

78345

A WARNING

) ROTATING PARTS

KEEP CLEAR OF COLLECTOR

RAKES WHILE ENGINE
IS RUNNING

78327

Never operate the machine at high transport speeds on
slippery surfaces. Use care when backing.

Never direct discharge at bystanders or allow anyone in
front of the unit.

Disengage power to the collectpr/impeller when snow

thrower is transported or not in use.

Use only attachments and accessories approved by the
manufacturer of snow thrower (such as wheel weights,
counterweights, cabs, etc). ,
Never operate the snow thrower without good visibility or
light. Always be sure of your footing, and keep a firm hold
on the handles. Walk; never run.

Maintenance and Storage

1.

Check shear bolts, engine mounting bolts, etc, at frequent
intervals for proper tightness to be sure the equipment is in
safe working condition.

. Never store the machine with fuel in the fuel tank inside a

building where open flame or sparks are present. Allow the
engine to cool before storing in any enclosure.

. Always refer to owner’s manual instructions for important

details if the snow thrower is to be stored for an ex-
tended period.

. Run the machine a few minutes after throwing snow to

prevent freeze-up of the collector/impeller.



TRACT\OR,_PARTS FOR MODELS 924032, 924033, 924024, 924025, 924026, 924027

(@) () PIECES DU TRACTEUR DES MODELES
Q) _» / 924032, 924033, 924024,
\ @ / '/ c{ 924025, 924026, 924027

,
Cr L
®

@

. // . K ', B
; )
' ATTENTION
: RDER PARTS BY PART NUMBER COMMANDEZ LES PIECES
SQTEaV REFERENCE NUMBER, ANY PAR LEUR NUMERO ET NON PAR
PART ORDERED BY REFERENCE NUMERO DE REFERENCE. TOUTE
NUMBER WILL BE DISREGARDED. COMMANDE PAR NUMERO DE ‘
REF ERENCE SERA IGNOREE.

Page 26




TRACTOR PARTS FOR MODELS 924032,
924033, 924024, 924025, 924026, 924027

. PIECES DU TRACTEUR DES MODELES 924032,
: - 924033, 924024, 924025, 924026, 924027

No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE
REF. PIECE D'INV. REF. PIECE D'INV.

DESCRIPTION DESCRIPTION

REF. PART STOCK . . . . PART STOCK QTY. QTY.QTY.
NO. NO. . NO. 8/32 7/24 8/24

70009 24243
24208 22135
72066 58033
72084 24157
60012 55036
59053 70026
67001
66011
67018
65031
24322
63019
24247
24234
3377

10366
3376

70032
24117

FLANGE WHIZLOCK SCREW
OUTER BELT GUARD
BELT
BELT
SETSCREW, 5/16-18 x3/8
-CAP SCREW, 5/16-16-24 x 3/4
Plated
LOCKWASHER, 5/16 Plated
BRACE
BELT FINGER, Engine
CAP SCREW, 1/4-20 x 5/8"
WASHER, 5/16 Wrought
SHEAVE, Engine
KEY
COVER
LOWER L.H. HANDLEBAR
UPPER HANDLEBAR W/Decal
UPPER HANDLEBAR W/Decal
LOCKNUT, 1/4-20 Plated
GRIP 10370
TIRE & WHEEL ASS'Y. 58003
Consists of Following: 67014
71046 Tire 1 56037
71052 Rim 1 612999
71050 Tube 1 10211
TIRE & WHEEL ASS'Y. 24226
Consists of Following: 12132
71021 Tire 1 24222
71077 Rim 1 64052
71087 Tube {available) 1 10260
CAP SCREW, 1/4-20 x 1% Plated 67004
MACHINE SCREW, 10-24 x 1/2 HH 83094
DASH 12131
KNOB 24274
THROTTLE CONTROL 24275
THROTTLE CONTROL 66012
CLUTCH ROD 64093
‘CLUTCH ROD 58016
LOWER R.H. HANDLEBAR 3017
CLUTCH HANDLE 59069
KEPS NUT 10-24 Plated 64078
SCREW, Self Tapping 70015
HANDLE PIVOT 64036
CAP SCREW 59057
LOCKWASHER, 3/8 Plated 69012
NUT 24225
UPPER SHIFT ROD 59028
WASHER 63002
LOCKNUT, 5/16-18 Plated 24323
CONTROL HANDLE 11134
SPRING, Compression 65075
SHIFT BALL 65032
SHIFT HANDLE 24221
ROLL PIN, 1/4 x 1% 67003
ACTIVATING SHAFT 22147
CAP SCREW, 5/16-18 x % Plated 22148
" UPPER ATTACHMENT Clutch Rod 22153
SPRING, Compression 11031
ROLL PIN, 1/8 x 3/4 13157

SUGGESTED PARTS STOCKING CODE CODE SUGGERE D’'INVENTAIRE DES PIECES
F — FAST S —SLOwW F — FAST (rapide) S —SLOW (lent) W
M — MEDIUM O — CUSTOMER ORDER ONLY M — MEDIUM (moyen) O — Commande du client seulement

LOWER ATTACHMENT Clutch Rodl1
ROD ADAPTOR

ROLL PIN, 5/32 x 3/4
LEVER

FLANGE BUSHING
NUT RETAINER
COTTER PIN 3/32 x 3/4 Plated
KEY, Feather
COTTERPIN

NUT 5/16-24 Plated
AXLE

LOCKWASHER, Special
LOWER SHIFT ROD
BOTTOM COVER

HUB CAP

PUSHNUT

SPINDLE CuP

WHEEL BOLT 1/2- 20
R.H. AXLE SHAFT

R.H. AXLE SHAFT
ROLL PIN 3/16x 1-1/4
COTTER PIN

FLANGE BUSHING
DIFFERENTIAL ASS'Y.
SPUR GEAR

IDLER ARM

IDLER

IDLER ARM

WASHER, Special, Plated
WAVE WASHER
COTTER PIN, 1/8 x 1 Plated
SPRING, Extension
BEARING SPACER
FRAME

FRAME

KEY, Woodruff SAE 91
WASHER

ROLL PIN

BEARING FLANGE
CAP SCREW

WASHER

FLANGE WHIZL.OCK SCREW
WASHER

CAP SCREW, 5/16-18 x 2
CLIP

BRACKET

CAP SCREW
LOCKWASHER

AXLE HUB

SWITCH

NUT, Special

NUT, Hex

UPPER ROD, Interlock
COTTERPIN

HANDLE, Interlock

PIN, Pivot

PUSHNUT

SPACER

KEY

W NN = =

63003
24025
24253
59080
64002
24087
66018
624063
24268
524023
524019
65040
75006
610960

oo~ OAHBWWN =
-_— e e DLW == N N W=

S E R LS, W=L—mN NW| 2o
-N
oON N = 2 am @ NN =R = = ea

[N Y QU PO N

N o©
NN =
NN =

p—y

- -
-\ ey

603948

59050
61012
524020
75019
69080
69180
24265
24244
24267
22071
65051
74039
22129
59062
63004
65018
24245
64007
65042
24240
830156
10248
24241
58056
24083 |
59022 .
24096
83095
58034

[P X Y QI
B ¢ I Gy NN U N Y
- G) = )

_ms Ao

-
-

—_

N
N

-

NN aN=2RONNN

mmmgg'ﬂmmgggggoogm'1'1'ngcncn'ngoomcnmwgmmmmmggmoommmoomo ZMm TMmZmomzn
NN=2=aN= NN

M
F
F
F
M
M
M
S
M
M
M
S
M
0O
M
M
M
M
M
S
M
S
M
S
™
S
M
M
M
¢
M
F
F
M
M
M
M
M
S
S
‘M
F
E
S
F
F
S
S
S
S
F
0]
F
S
S
F

—_ et wd S A NINNNNOI= AR A G NN = -
PP A S A RPN NNRN O = s BB e AR = = s
_ e P A NNNNNOI= e BB NN = - -

RPN QS T Qi
RN Y | (T QT (T QY

NOTE: FOR DECALS SEE PAGES 2 & 3 NOTE: DECALQUES (voir p. 2 & 3)
Page 27



~ Wwremock commurater  TRACTOR PARTS FOR MODELS 924032,
Toxevswrew % 924033, 924024, 924025, 924026, 924027
| AND WIRING DIAGRAM

COMMUTATEUR RED
DE CLE S ‘ ; : - o
PIECES DU RACTEUR DES MODELES ‘
- 924032, 924033, 924024, '
- 924025, 924026, 924027

DIAGRAMME DU FILAGE ELECTRIQUE

GROUND ON
. 'ENGINE
* MOUNTING BOLT
_ ROUGE

POUR RELIER -

ALBcROy =

DE MONTAGE SUR

MOTEUR  wyite

TO ENGINE
MAGNETO
BLANC
VERS MAGNETO

. DUMOTEUR

CAUTION ATTENTION ‘

ORDER PARTS BY PART NUMBER COMMANDEZ LES PIECES

.| NOT BY REFERENCE NUMBER. ANY PAR LEUR NUMERO ET NON PAR

. | PART ORDERED BY REFERENCE NUMERO DE REFERENCE. TOUTE
NUMBER WILL BE DISREGARDED. ‘COMMANDE PAR NUMERO DE

- REFERENCE SERA IGNOREE,

Page 28



‘TRACTOR PARTS FOR MODELS 924032, 924033, 924024,
924025, 924026, 924027 AND WIRING DIAGRAM -

9 PIECES DU TRACTEUR DES MODELES 924032, 924033, 924024,
' 924025, 924026, 924027 DIAGRAMME DU FILAGE ELECTRIQUE

No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE

REF. PIECE D'INV. S REF. PIECE D'INV. Y
DESCRIPTION DESCRIPTION
REF. PART STOCK . REF. PART STOCK .
NO. NO. CODE NO. NO. CODE 8/32 7/24 8/24
70009 M FLANGEWHIZLOCK SCREW 7 55026 M  FLANGE BUSHING 4 4 4
60012 M  SETSCREW, 5/16-18 x 3/8 1 524011 O DISC CARRIER 1 1 1
63003 M LOCKWASHER, 5/16 Plated 5 10642 S ADAPTOR SPACER 1 1 1
24074 M ROLLER CHAIN, 38P 1 3003 F FRICTION WHEEL 1 1 1
75050 M -SNAP BUSHING 1 24075 S FRICTION WHEEL HUB 1 1 1
65040 M LOCKNUT, 1/4-20 Plated 2 540903 M RADIAL BEARING 4 2 2
24073 M ROLLER CHAIN 22P 1 24045 O HEX SHAFT 1 1 1
65018 F NUT ' 4 65086 ™ LOCKNUT 1 1 1
65042 F LOCKNUT, 5/16-18 Plated 3 | 66015 M KEY, Woodruff No. 5 1 1 1
59022 F CAP SCREW, 5/16-18 x % Plated 1 10276 S SPROCKET 1 1 1
22136 M ROD ADAPTOR ) 1 63025 F WASHER, Special 1 1
65094 F LOCKNUT, 10-24 4 3085 S BEARING FLANGE 1 1 1
67001. F COTTER PIN, 3/32 x 3/4 Plated 3 54080 S BEARING 1 1 1
242360 M- BELT FINGER 1 24141 S BEARING FLANGE 1 1 1
75040 O PLUG (heater box) {notill.) 1 64093 F WASHER 3 3 3
24278 O GROUND WIRE 1 65054 M LOCKNUT, %-20, Jam, Plated 1 1 1
22161 O  SHORTING WIRE 1 63014 M LOCKWASHER 2 2 2
24232 S SHIFT LEVER 1 24080 S PINION SHAFT 1 1 1
524008 S REDUCTION SPROCKET SHAFT 1 58029 F ROLL PIN, 5/32x 1 4 4 4
624021 S REDUCTION SPROCKET SHAFT 1 64039 M  WASHER, Special Plated 2 2 2
W/Bushings 524002 S PINION / SPROCKET 1 1 1
24230 S SUPPORT 1 1 22093 M ZERK FITTING 2 1 2
24231 O  SHIFT LEVER BRACKET 1 1 624012 O L.H. AXLE 1 1
12161 S CLEVIS PIN 2 2 610938 O L.H. AXLE 1
\ 58032 F ROLL PIN, 3/32x 1 1 1 55020 M  BUSHING 2 2
10375 S KNOB 1 1 10374 S PIN 1 1
58042 M  GROOVEPIN, 1/4x 1% 1 1 83007 S SPRING COMPRESSION 1 1
65056 . F LOCKNUT, 1/4-20 Piated 6 6 24227 S ADAPTOR 1 1
24077 M SHAFT SUPPORT 4 4 12023 S BEARING SUPPORT 2
- 24233 'S SHIFT LINK 2 2 10142 S BEARING FLANGE" 2
73049 S SHEAVE 1 55030 M FLANGE BUSHING 2 2
73063 S SHEAVE 1 55039 M FLANGE BUSHING 2
) 65077 F LOCKNUT, 5/8-18 1 1 70015 F FLANGE WHIZLOCK SCREW 10 0 0
10372 F LOCKNUT HUB 1 1 64058 F WASHER 2 2 2
59136 M  CAP SCREW 1 1 1 70011 M RIBBED NECK BOLT 6 6
59039 M  CAPSCREW, 5/16-18 x %2 4 4 4. 55040 M  BUSHING 2 2 2
24115 S  SPACER 1 1 1 50028 M  CAP SCREW 2 2 2
83094 S SPRING, Extension 1 1 1 63018 M LOCKWASHER, Internal 3 3 3
24272 O CLUTCH FORK 1 1 1 624027 S SPRING ASSEMBLY 1 1 1
67002 F COTTERPIN 2 2 2 74052 F FLANGE WHIZLOCK SCREW
24069 'O FORK PIVOT ROD 1 1 1 1/4-20 x 5/8. 2 2 2
65062 M NUT, 5/16-18 Nylock 1 1 1 24251 M SWITCH ACTIVATOR 1 1 1
54039° M BALL BEARING 2 2 2 75045 M  SWITCH BOOT 1 1 1
. 22002 S SPINDLE HOUSING 1 1 1 25172 M SWITCH 1 1 1
24155 S BEARING SPACER 1 1 1 24220 O ROD RETAINER 1 1 1
22003 S DRIVE SPINDLE HOUSING 1 1 1 74064 F TAPTITE 2 2 2
3034 - M ROLLER 1 1 1 22167 O  WIRING HARNESS 1 1 1
590003 M CAPSCREW, 5/16-18 x 1 Plated 1 1 1 69066 S CLIP 1 1 1
66006 M KEY, Woodruff No. 3 1 1 1 24330 SPACER 1 1 1
| 24076 S SPINDLE 1 1 1 524010 M MODULE “T" W/Conn. 1 1 1
10546 M  DRIVE DISC 1 1 1 25203 M CONNECTOR 1 1 1
650156 F NUT, 6/16-18 Plated 4 4 4 59097 F CAP SCREW 2 2 2
24274 O FRAME 1 65051 M KEPS NUT 2 2 2
24275 O FRAME 1 1 24219 S LOWER ROD, Interlock 1 1
24086 M ROD ADAPTOR SPACER 1 1 1 22152 S LOWER ROD, Interlock 1
‘24071 M DRIVE DISC SPACER 1 1 1 24246 S SWITCH RETAINER 1 1
24081 S. CARRIERSHAFT 1 1 1 64123 WASHER 1 1 1
24228 O CLUTCH ENGAGEMENT YOKE 1 1 1
\ ‘SUGGESTED PARTS STOCKING CODE CODE SUGGERE D'INVENTAIRE DES PIECES
F - FAST. S —-SLow F — FAST (rapide) S —SLOW (lent)

M — MEDIUM 0 — CUSTOMER ORDER ONLY M — MEDIUM (moyen) O — Commande du client seulement
NOTE: DECALS SEE PAGE 2 & 3. NOTE: DECALQUES (voir p. 2 & 3)

Page 29



24" SNO-THRO PARTS LIST FOR MODELS 924026, 924028, 924032
. SOUFFLEURS SNO-THRO DE 24" MODELES 924026, 924028, 924032

NOTE: USE ARIENS NO. 90 PREMIUM GEAR
LUBE (APPROX. 5 0Z.) IN ROTOR GEAR CASE.
NOTE: UTILISEZ L'HUILE A '
LUBRIFICATION POUR TRANSMISSION
N° 90 PREMIUM ARIENS {approx: 5 onces)
DANS LE ROTOR DU CARTER '

 eAUTION
ORDER PARTS BY  PART NUMBER
NOT BY REF ERENCE NUMBER. ANY
PARY ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

ATTENTION
COMMANDEZ LES PIECES
PAR LEUR NUMERO ET NON PAR
NUMERO DE REF ERENCE. TOUTE
COMMANDE PAR NUMERO DE
REF ERENCE SERA IGNOREE.

‘Page 30



24" SNO-THRO PARTS LIST FOR MODELS 924026, 924028, 924032
SOUFFLEURS SNO-THRO DE 24” MODELES 924026, 924028, 924032

REF. PART STOCK

- SUGGESTED PARTS STOCKING CODE

F — FAST S -SLow
M — MEDIUM 0 - Customer Order Only

F — FAST (rapide)
M -

QTyY. | REF. PART STOCK QTy.
NO. NO. CODE  pegcripTion NO-_ NO. CODE  pegcriprion
No DE No DE CODE QUANTITE No DE No DE CODE QUANTITE
REF. PIECE D'INV. TE | REF.  PIECE D'INV.
1 64046 M Washer 1.505 0D. x 1.005 ID. 2 52 24329 S Chute Control Crank 1
2 70012 WM™ Fiange Whizlock Screw 5 53 22123 S Worm Clevis 1
3 5606t M Seal 2 54 22110 S Worm Gear 1
4 10181 S Case Cover 1 5 58034 F Roll Pin 1/8 x 3/4 5
5 10108 ™ Gasket 1 5 63023 M Lockwasher 1
6 55035 M Bushing 2 57 65042 F Locknut 5
7 10298 S Rake Shaft 1 58 10438 S Chute Clamp 3
8 58030 M . Roll Pin 3/16 x 1-1/2 2 59 524021 O Blower Housing (24") 1
9 72083 F V Beit 1 60 54063 M  Ball Bearing 1
10 524015 S Worm Gear and Shaft 1 61 3017 M Bearing Flange 1
1" 1138 S Pipe Plug 2 62 64002 F Washer 5/16 9
12 10180 S Gear Case 1 63 10164 F Scraper Blade 1
13 57032 M Snap Ring 1 65 10165 F Runner 2
14 54044 M Bearing Cup 2 66 70011 M Ribbed Neck Boit 1/4 x 5/8 6
16- 54045 M Bearing Cone 2 67 10184 M . Bearing Support 2
~ 16 58022 M _ Roll Pin 1 68 65056 F Whizlock Nut 1/4-20 B
17 58007 F  RollPin1/ax1-1/4 1 69 64047 F  Washer 1.441 0.D. x .5111 2
18 67010 S Hair Cotter 1 70 63006 F Lockwasher 1/2 2
19 10371 S Adjustment Plug 1 71 59024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
20 . 56062 F Seal - 1 12 22093 F Zerk Fitting 4
0 28231 M Fan 1 13 510015 F Shear Bolt 2
22 62010 M Carriage Boit 3/8-16 x 3/4 5 74 510007 O R.H. Rake 1
25 24276 S "Discharge Chute } 7% 510008 O L.H. Rake 1
26 59023 F  Cap Screw 3/8-16 Hex. Hd. 2 76 62026 M  Carriage Bolt 5/16-18 x 1/2 5
21 74054 F Taptite No. 10-24 x 3/8 6 177 524016 S Gear Case Assembly 1
28 10193 M Wing Nut » 1 78 64043 © M Washer 1
29 510012 M . QDeflector, W/Decal 1 79 10494 S Worm Shaft 1
30 65039 F Locknut 3/8-16 6 80 65015 F Nut 5/16-18 1
31 63004 F Lockwasher 3/8 2 81 10107 M Bearing Spacer 1
32 60012 F Setscrew 5/16-18 x 3/8 2 82 67004 F Cotter Pin 1
"33 73042 S Sheave 1 83 22178 M Lining 1
34 66001 M Key, Woodruff No. 11 1 84 68062 M Rivet 2
35 55035 M Bushing 2 85 83164 M Spring 1
44 24327 M Eyebolt ! 86 62011 F  Carriage Bolt 5/16-18 x 3/4 1
45 65040 F  Locknut 1/4-20 1 87 58037 M RollPin1/4 x 1-3/4 2
46 10142 M Bearing Flange 1 88 63032 M  Lockwasher 1
47 10198 S Cap ! 89 70031 M Flange Whizlock Screw 2
Zg 2323:;5 g graﬁ i : 90 10289 M Eyebolt 1
» rake, w/lining ‘ )
50 24378 S Rod 1 NOTE: FOR DECALS SEE PAGES 2 & 3
51 622020 M Universal Joint 2 POUR DECALQUES VOIRP.2&3

CODE SUGGERE D'INVENTAIRE DES PIECES

S —SLOW (lent)

MEDIUM (moyen) O — Commande du client seulement

Page 31




32" SNO-THRO PARTS LIST FOR MODELS 924024 & 924029
SOUFFLEURS SNO-THRO DE 32" MODELES 924024 & 924029

A8

R
e

@®T s
s

gquz

NOTE: USE ARIENS SPECIAL L-2 GEAR LUBE
(APPROX. 6 0Z.) IN ROTOR GEAR CASE

NOTE: UTILISEZ L'HUILE SPECIALE
L-2 ARIENS POUR LUBRIFICATION .
DE LA TRANSMISSION(approx. 6 ounces)
DANS LE ROTOR OU CARTER

cauTion

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

ATTENTION

COMMANDEZ LES PIECES

PAR LEUR NUMERO ET NON ®AR
NUMERO DE REFERENCE. TOUTE
COMMANDE PAR NUMERO DE
REFERENCE SERA IGNOREE.




| 32’ ’ SNO-THRO PARTS LIST FOR MODELS 924024 & 924029
SOUFFLEURS SNO-THRO DE 32” MODELES 924024 & 924029

REF. STOC ‘ .- PART STOCK

NO. NO.' CODE. DESCRIPTION ary- |R6 No. CoDE DESCRIPTION ary.

No DE No DE CODE No DE No DE CODE :

REF. PIECE ID’INV. QUANTITE | REF. PIECE D'INV. QUANTITE
1 64046 M Washer 1.505 0.0. x 1.0051.D. 2 47 10198 S Cap 1
2 59001 M Cap Screw 1/4-20 x 3/4 Hex. Hd. Plated 4 48 75083 S Knob 1
3 56070 M Seal 2 43 64082 ™ Washer 1
4 24013 S Case Cover 1 50 10289 S Eyebolt 1
5 2008 M Gasket 1 51 24327 S Eyebolt 1
6 55059 M Bushing 2 52 24329 S Chute Control Crank 1
7 24065 S Rake Shaft 1 53 22123 S Worm Clevis 1
8 58030 M - Roll Pin 3/16 x 1-1/2 2 54 22110 S Worm Gear 1

-9 72012 F V Belt 1 55 58034 F Roll Pin 1/8 x 3/4 5

10 524009 S Worm Gear & Worm 1 56 63022 M Lockwasher 1
1" 1138 S Pipe Plug 1 57 65042 F Locknut 7
1224002 s Gear Case 1 58 10438 S Chute Clamp 3
13 57032 M  Snap Ring 1 59 524022 0 Blower Housing (32") 1
14 54044 M Bearing Cup 2 60 54063 M Ball Bearing 1
15 %4045 - m Bearing Cone 2 61 3017 M Bearing Flange 1

16 2005 © m  Spacer 2 | 62 64002 F Washer 5/16 1

17 58015 F - Roll Pin 5/16 x 1-3/4 2 63 24256 F _  Scraper Blade 1
18 24062 S Worm Shaft 1 64 83164 M "Spring 1
19 24015 S Adjustment Plug " 65 10165 F Runner , 2

20 56061 F Seal 1 66 70011 M Ribbed Neck Boit 1/4-20 x 5/8 6

21 2418% M Fan 1 67 10184 M Bearing Support 2

22 62010 M Carriage Bolt 3/8-16 x 3/4 3 68 65056 F Whizlock Nut 1/4-20 6

23 624035 S Brake, W/lining ! 69 64047 F Washer 1.441 0.D. x 511 2

24 67004 M Hairpin L 70 63006 F Lockwasher 1/2 2
25 24276 S Discharge Chutz 1 n 59024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
26 59023 F Cap Screw 3/8 16 x 3/4 Hex. Hd. 2 12 22093 F Zerk Fitting 4
21 74054 ~ F Taptite No. 10-24 x 3/8 6 73 510015 F Shear Bolt 2
28 10193 M~ Wing Nut 1 74 524013 0 R.H. Rake 1

28 510012 M Deflector w/decal 1 75 524014 0 L.H. Rake 1

30 - 65039 F Locknut 3/8-16 6 76 62026 M Carriage Bolt 5/16-18 x 1/2 )]

31 63004 F ‘Lockwasher 3/8 2 77 524005 S Gear Case Assembly 1

32 60012 F Setscrew 5/16-18 x 3/8 2 8 24328 M Rod !

33 73042 S Sheave 1 719 10494 S Worm Shaft 1

34 66001 M Key, Woodruff No. 11 1 80 65015 F Nut 5/16-18 1

36 55035 M Bushing 2 81 66013 M Key 1

36 - 63017 M Lockwasher 1/4 Piated 4 82 22178 M Lining 1

37 64087 . F  Washer 2 83 63032 M Lockwasher 1

39 66008 M Key, Woodruff No. 6 2 84 68062 M Rivet 2

40 24064 S Gear Case Shaft 1 8 62011 M Carriage Bolt 5/16-18 x 3/4 1

41 - 70031 M Flange Whizlack Screw 3/8-16 x 1/2 2 87 §2013 M Carriage Bolt 2

42 4037 - S Cap 1 88 622010 F Universal Joint 2

43 59022 F Cap Screw 5/16-18 x 3/4 Hex. Hd. Plated 1 89 64043 Washer, 3/8 1

44 63003 F Lockwasher 5/16 Plated 1 90 67010 Hair Pin 1

45 65040 F Locknut 1/4-20 7 NOTE: FOR DECALS SEE PAGES2 &3

46 - 10142 M Bearing Flange i POUR DECALQUES VOIRP.28&3

SUGGESTED PARTS STOCKING CODE CODE SUGGERE D’'INVENTAIRE DES PIECES
F —FAST S -sLow F — FAST (rapide} S — SLOW (lent)
M —MEDIUM 0 - Customer Order Only M —MEDIUM (moyen) .0 — Commande du client seulement

Page 33




INTERLOCK
- SWITCH

TRACTOR PARTS MODELS
924022,924023,924024,
924025924026 8924027
and WIRING DIAGRAM

d MODULE T
WITH CONNECTOR

GROUND ON
ENGINE
MOUNTING BOLT

=

/ wTTTTeTT
7 \

FOR DECALS CAUTION

~ |
ORDER PARTS BY PART NUMBER

SEE DECAL PAGE NOT BY REFERENCE NUMBER. ANY

PART ORDERED BY REFERENCE -

NUMBER WILL BE DISREGARDED.

Page 34



TRACTOR PARTS LIST MODELS 924022,924023,9240

\ REF. PART STOCK DESCRIPTION
NO. NO. ' CODE.

DD N SN -

aTY ary ary

8/32 6/24 8/24

NO.

PART STOCK DESCRIPTION
CODE

NO. NO.

REF  PART STOCK OESCRIPTION
CODE

aTy QTyY amy.
8/32 6/24 8/24

24,924025924026 &924027

ary ety oty
8/32 6/24 8/24

- NO WO~ - o« -+ ~
gggELE EEERE sggugs
28 88 88 88 83 88 83 38 88
70009 M- FLANGE WHIZLOCKSCREW 12 12 12 62 24278 0 GROUND WIRE 111 131 68015 M KEY,Woodruff No. 5 11
24208 F  OUTER BELT GUARD o1 63 22161 0 SHORTING WIRE t 1 1 Ji32 10276 s SPROCKET 11
72068  F . BELT LI - 84 63018 0 LOCKWASHER, Special 1 1 1 133 63025 ~F  WASHER, Special 1 1 1
72084 - F  BELT -1 66 24247 S LOWER SHIFT ROD 1 1 1 N3 3085 § BEARING FLANGE 11
§0012 M SETSCREW,5/16-18 x3/8 4 4 4 86 24232 S SHIFTLEVER 1 1 1 J135 54080 S BEARING I
53053 M. CAPSCREW,5/1624x3/4Piated 2 2 2 67 624008 S REDUCTIONSPROCKETSHAFT 1 1 1 JN138 24141 S  BEARING FLANGE [ B
63003 M LOCKWASHER, 6/16 Platad 11 W/Zerk
24025 S BRACE 1 1 68 624021 S REDUCTIONSPROCKETSHAFT 1 1 1 [{137 64083 F WASHER 4 4 4
24253 M BELT FINGER, Engine 1 1 1 W/Bushings 138 66054 M LOCKNUT,1/2-20,Jom, Plated 1 1 1
59080 M~ CAPSCREW, 1/4-20 x 5/8" 3 3 3 69 24230 S  SUPPORT 11 1 §138 63014 M LOCKWASHER 11
64002 M WASHER,5/18Wrought,Plated 6 6 6 70 24231 O  SHIFT LEVER BRACKET 1 1 1 140 24065 S REDUCING SPROCKET (R B
24074 M- ROLLER CHAIN, 38P [ B T 12151 S CLEVISPIN 2 2 2 41 24080 S  PINION SHAFT 11
75060 M SNAP BUSHING 1 1 1. 72 58032 F ROLLPIN3/32x1 11 1 §i42 58028 F ROLLPINS/32x1 4 4 4
24087 S SHEAVE, Engine [ T | 7310375 S KNOB 11 1 143 64039 M WASHER, Speciel Plated 2 2 2
66018 M KEY 111 74 78038 O DIFFERENTIALLOCKOUTDECAL 1 1 [144 528002 S °PINION & SPROCKET 11 1
624032 0 COVER 1 1 75 58042 M GROOVEPIN 1/4x1% 1 1t 1 fus 2008 M ZERKFITTING 2 2 2
24091 M _LOWER R.H, HANDLEBAR 1 76 24234 Q BOTTOM COVER 11 1 Q16 624012 0 LM.AXLE 1T - -
24268 M LOWER L.H. HANDLEBAR 11 77 3377 0 HUBCAP T 1 1 Q146 610838 0 LH.AXLE N
524023 M UPPER HANDLEBAR W/Decal 1 - - 78 10386 S  PUSHNUT 11 1 QB147 55029 M BUSHING 2 2 2
526019 M UPPER HANDLEBAR W/Decd - 1 1 J| 79 3376 s SPINDLECUP 11 1 Bue 10374 S PIN 11 1
85040 M. LOCKNUT, 1/4-20 Piated n 1 on 80 70032 § WHEEL BOLT1/2-20 8 6 6 Jwo 83007 S SPRING COMPRESSION U B |
75006 M GRIP . 2 2 2 -6 24117 0 RH AXLESHAFT 1 - - NS0 242271 3 ADAPTOR 11
26073 - M ROLLER CHAIN 22P 11 81 10370 0 R.H.AXLE SHAFT -1 1 N8 3017 S BEARING FLANGE 2 -
610985 S TIRE & WHEEL ASS'Y’ 82 58003 F ROLLPIN3/18x1-1/4 1Tt 1 Ri51 12023 S  BEARING SUPPORT -2 2
) Consists of Following: 2 2 || 83 84071 M WASHER, Specidl 1 't 1 Ni52 53088 M CAPSCREW 2 2 2
.M 71048 Tire 1 84 65056 F  LOCKNUT 1/4-20 Piated 6 6 6 H1s3 10142 S  BEARING FLANGE 2 - -
-8 71052 Rim 1 85 24077 M SHAFT SUPPORT 4 4 4 N154 64078 F  WASHER 2 2 2
M 71050 _Tube (available 1 86 24233 $ SHIFT LINK 2 2 2 165 56030 M FLANGE BUSHING - 2 2
603948 s TIRE & WHEEL ASS'Y, 2 87 55037 M FLANGE BUSHING 2 2 2 156 70016 F FLANGE WHIZLOCKSCREW 10 10 10
‘ Consists of Following: 8 612099 S DIFFERENTIAL ASS'Y 1 1 1 Q157 65038 F WASHER o1
M 021 Tire 1 89 73049 S SHEAVE 1t - - J158 6a068 F WASHER 2 2 2
s 7077 Rim 1 89 73063 S SHEAVE .1 1 [§158 70011 M RIBBED NECK BOLT - B B
M 71087  Tubs (available) 1 90 65077 F LOCKNUTS5/8-18 1 1 1 [160 530657 M CAPSCREW,5/16-18x2 2. 2 2
59050 M CAPSCREW, 1/4-20 x 1% Plated 5 5 0 g a2 F  LOCKOUTHUB 1 1 1 fr ez o cup 111
61017 M. MACHINE SCREW, 10-24 x 5/8 R. H.Z 2 2 0 92 242% S IDLER ARM 1 1 1 62 55040 M BUSHING 2 2 2
624020 0 DASH 1 1 1 93 59136 M CAPSCREW 1 1 1 183 24226 0 BRACKET 1 1 1
75018 M KNOB 11 1 8 12132 S IOLER 2 2 2 [184 58028 M CAPSCREW 4 4 4
69080 © F THROTTLE CONTROL (R T 95 24222 S IOLERARM 1 1 1 65 63002 M LOCKWASHER 2 2 2
69105 f  THROTTLE CONTROL - . 1 96 59039 M CAPSCREW, 5/16-18x 1/2 4 4 4 166 54123 M WASHER 1 1 1
24265 M CLUTCHROD T .. 97 64052 M WASHER, Special, Platsd 1 1 1 e mm o om switeH 1 1
24244 M CLUTCH ROD 11 98 10280 S WAVEWASHER 1 1 1 B8 65076 M NUT (Special) (I B |
24082 M LOWER L.H. HANDLEBAR 1 99 67004 F COTTERPIN 1/8x 1 Plated 3 3 3 170 624027 S SPRING ASSEMBLY o1
24267. M. LOWER R.H. HANDLEBAR V' 1 7 Bygg 24115 S SPACER v 1 1 Q' 74022 F  FLANGE WHIZLOCK SCREW
2071 M CLUTCH HANDLE 11 1 Bio 83084 S  SPRING, Extension 2 2 2 1/4-20 x 5/8 2. 2 2
65061 M KEPS NUT 10-24 Plated 2 2 2 Q402 24212 o cLUTCH FORK 1 1 1 12 2251 M SWITCHACTIVATOR 11
74039 S SCREW, Self Tapping 2 2 2 B3 67010 F HAIRPIN COTTER 2 2 2 J173 750456 M SWITCHBOOT [ B |
22129 S HANDLE PIVOT 'V ' M4 24088 0 FORK PIVOT ROD 11 1 U4 172 M SWITCH oo
69062 M CAPSCREW -1 1 Mq05 12131 S BEARING SPACER 1 1 1 §U5 2220 0 RODRETAINER oo
63004 F LOCKWASHER, 3/8 Plated 4 4 4 Biog gs082 M NUT,5/1618 NYLOCK 1 1 1 18 028 F TAPTITE 2 2z 2
66018 F NUT 6 6 6 Bi07 54039 M BALL BEARING 2 2 2 §77 22167 0 WRING HARNESS [T |
24245 s UPPER SHIFT ROD 117 1 Mo 22002 s SPINDLE HOUSING 1 1 1 18 6ses S cLIP oo
. 84007 . F- WASHER 11 1 Mg 24185 s BEARING SPACER 1 1 1 Q80 52010 M MODULE“T"W Conn. 11
66042 F  LOCKNUT5/16-18 Plated 8 8 '8 Qo 22003 s ORVESPINODLEHOUSING 1 1 1 181 25208 M CONNECTOR oy
24240 g CONTROL HANDLE 2 2 2 Q0 303 M ROLLER 1 1 ¢ 12 50087 £ CAPSCREW 2 2 2
83015 5 SPRING, Compression 202 2 W0 oo003 M CAPSCREW,S/M618xTPawd 1 1 1 J 183 66061 M KEPSNUT 7 2
10248 s SHIFTBALL 22 2 R G008 M KEY, Woodritf No.3 1 1 1 | ;s s LOWERROD ,lntertock [
24241  §  SHIFT HANDLE 2 2 2 00 o s SPINDLE - 1 1 1 J8 2212 S LOWERROD, Interiock 1
58056 F - ROLLPIN 1/4x1% 2 2 2 00 Joss M DRIVEDISC 1 1 1 Jes 65032 - F NUT Hex 11
20083 0 ACTIVATING SHAFT Vo1 1 Mg G5 F NUT 5/16.18 Plated 4 4 4 188 24221 S UPPERROD, Interlock 11 1
50022 < F CAPSCREW,5/16-18x%Pated 2 2 2 0.0 o0’ o Fpame 1 . Q7 6003 F corTERPIN 11 1
24086 8 UPPER ATTACHMENT Clutch Rod 1 1 1 117 24276 0 FRAME 1 - 1 J188 22147 M HANDLE interlock 1 1 1
83085 § SPRING, Compression 1 1 1 0y 24088 W RODADAPTOR SPACER 1 1 1 Qs 2148 M PN Pivet 11 1
56034 F _ROLLPIN,1/8x3/4 11 1t B9 2409 M DRIVEDISCSPACER 1 1 1 Jwo 2153 F  PUSHNUT LI B
24243 S LOWER ATTACHMENT ClutchRod1- 1 1 M o0 5a0e1 o CARRIER SHAFT 1 1 1 J9 24248 S SWITCH RETAINER [ I |
22136 M ROD ADAPTOR 2.2 2 By 228 0 CLUTCHENGAGEMENTYOKE 1 1 1 [ 192 11031 S  SPACER 111
56033 F  ROLLPIN, 5/32x 3/4 1T 1 1 N1 55028 M FLANGE BUSHING a 4 g4 8 1367 5 KEY LR
241587 §- LEVER 1 1 1 123 524011 O DISC CARRIER 1 1 1 ENGINE SPEC'S
65094 ~ F  LOCKNUT 10-24 4 4 4 124 10842 S ADAPTOR SPACER 1 1 1 Models 924022, 924023 - § H.P. Tecumssh HG0 - 7538LK
56036  F  FLANGE BUSHING 2 2 2 B125 3003 . F FRICTION WHEEL 11 Modsls 824024, 924025, 924026, 824027 -8 H.P. Tecumssh - 1650208
70026 M NUT RETAINER 2 2 2 Bq6 24075 S FRICTION WHEEL HUB [ B | "
67008 £ COTTER PIN 3/32x 3/4 Pisted 4 4 4 %927 54083 M RADIAL BEARING 4 2 2 [ NOTE: DECALS - sse decal illustration page
63018 F  LOCKWASHER 3 3 3 M8 5021 M SNAPRING 11
67018 F COTTERPIN 2 2 2 B120 20045 0 HEXSHAFT 1T o1
24236 M BELT FINGER t 1 1 M43 65088 M LOCKNUT 111
85031 M NUT5/16-24 Plated 11
75040 0  PLUG (Heater Box} (notill.} t 1 1
I
SUGGESTED PARTS STOCKING CODE
*F - FAST
M . MEDIUM
s - SLOW
0 - CUSTOMER ORDER ONLY Page 35



TRACTOR PARTS
@ 7 MODELS 924022,924023.924024,
' 924025924026 8924027

s ® |

- FOR DECALS
caynion SEE DECAL PAGE
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REF ERENCE
NUMBER WILL BE DISREGARDED.

Page 36



TRACTOR PARTS LIST MODELS 924022,924023,924024,924025924026 &924027

\ IEEF'. ;';RT Sch:g DESCRIPTION ary ary ary :(E]F m]nr sgggé( DESCRIPTION aty ary ary PART STOCK DESCRIPTION aTY Q1Y ary.
. NO. 8/32 i/z; 8/24 . . 8/32 6/24 8/24 §NO. NO. CODE 8/32 6/24 8/24
AN 8 U NO @~
seEEle geEes
o 38 &8 88 88 88
1 70008 M FLANGEWHIZLOCKSCREW 12 12 12 82 24278 0 GROUNDWIRE 11 1 K131 66018 M KEY,Woodrut No. 111
2 24208 F - OUTER BELT GUARD 11 63 22161 0 SHORTING WIRE 1 1 1 §132 102%6 §  SPROCKET 11
3 72066 F  BELT - 84 63019 O LOCKWASHER, Special 11 1 [§133 63025 F  WASHER, Special 1 1 1}
3 72084 F BELT - 1 1 65 24247 S LOWER SHIFT ROD 1 1 1 134 3085 $  BEARING FLANGE 1 1 1
4 60012 M SETSCREW, 5/16-18 x 3/8 4 4 4 66 24232 §  SHIFT LEVER 1 1 1 135 54080 S§ BEARING 1 1 1
5 59053 M CAPSCREW,5/1624x3/4Plated 2 2 2 67 524008 S REDUCTIONSPROCKETSHAFT 1 1 1t J135 24141 S BEARING FLANGE 11
6 63003 M - LOCKWASHER, 5/16 Plated 171 1 W/Zork
7 20025 S BRACE U B | 68 624021 S REDUCTIONSPROCKETSHAFT 1 1 1 JN137 64093 F  WASHER 4 4 4
8 24283 M BELT FINGER, Engine 1 1 1 W/Bushings 138 65054 M LOCKNUT, 1/2-20, Jam, Plated 1 1 1
9 68080 M CAPSCREW, 1/4-20 x 5/8" 3 3 3 68 24230 S SUPPORT 1 1 1 J133 63014 M LOCKWASHER 11
10 64002 M WASHER,5/16Wrought,Plated 6 6 6 70 24231 O  SHIFT LEVER BRACKET 11 1 Q180 24086 S  REDUCING SPROCKET LI T |
11 24074 M ROLLER CHAIN, 38P 11 1 7 12151 § CLEVISPIN 2 2 -2 J1a1 24080 S  PINION SHAFT 111
12 75050 M SNAP BUSHING 1 1 1.§ 712 58032 F ROLLPIN3/32x1 11 1 f142 58029 F ROLLPING/32x1 4 4 4
13 24087 S SHEAVE, Engine [ 73 10375 S KNOB 1 1 1 143 64039 M WASHER, Specisl Plated 2 2 2
14 66018 . M KEY [ 74 78038 O DIFFERENTIALLOCKOUTOECALI 1 1 [l1a4 524002 S  PINION & SPROCKET 111
15 624032 0 - COVER 11t 75 58042 M GROOVEPIN 1/4x 1% 11 1 Rs 2083 M ZERKFITTING 2 2 2
16 24091 M _LOWER R.H, HANDLEBAR 1 76 2423 0 BOTTOM COVER t 1 1 Jue 624012 0 LH.AXLE - -
16 . 24268 . @ ~LOWER L.H. HANDLEBAR [ B 77 3377 0 HUBCAP 1t 1 B146 610838 0 LH.AXLE -1
17 524023 .M UPPER HANDLEBAR W/Decl 1 - - 78 10368 S PUSHNUT t 1 1 H147 65029 M BUSHING 2 2 2
17 524019 M UPPER HANDLEBAR W/Decal - 1 1 [l 79 3376 s  SPINDLE CUP 1 % 1 Jus 10374 S PIN 11
18 65080 M LOCKNUT, 1/4-20 Plated " onon 80 70032 § WHEELBOLT1/2-20 8 6 6 N1 83007 S SPRING COMPRESSION [ |
19 75008 M - GRIP 2 81 2117 0 RH.AXLESHAFT 1 - - Q150 2221 s ADAPTOR [ B |
20 24073 M ROLLER CHAIN 22P [ 81 10370 0 R.H.AXLESHAFT -1 1 Q151 3017 S - BEARING FLANGE 2 - -
21 610985 S  TIRE & WHEEL ASS'Y’ 82 58003 F ROLLPIN3/16x1-1/4 1T 1 1 K161 12023 S BEARING SUPPORT -2 2
Consists of Foliowing: 2 2 83 6407t M WASHER, Specidl 1 1 1 152 59069 M CAPSCREW 2 2 2
M 71049  Tire 1 84 65056  F . LOCKNUT 1/4-20 Plated 6 6 6 N163 10142 S  BEARING FLANGE 2 - -
.§° 71062 Rim 1 ' 8 24077 M SHAFT SUPPORT 4 4 4 BG4 64078 F  WASHER 2 2 2
M 71050 _Tube (available 1 86 24233 S  SHIFT LINK 2 2 2 165 55030 M FLANGE BUSHING - 2 2
21 603948 S . TIRE & WHEEL ASS'Y, 2 87 55037 M FLANGE BUSHING 2 2 2 J156 700156 F FLANGEWHIZLOCKSCREW 10 10 10
Consists of Following: . . 8 612999 S DIFFERENTIAL ASS'Y 11 1 167 64036 F  WASHER LI B |
M 71021 Tire 1 89 73049 S SHEAVE T . . 158 64058 F  WASHER 2 2 2
s 71077 Rim 1 " 89 73063 S SHEAVE -t 1 Q158 70011 M RIBBED NECK BOLT - 86 8
M 71087 Tube (available) 1 90 65077 F  LOCKNUT5/8-18 1 1 1 J160 53057 M CAPSCREW,5/16-18x2 2_2 2
22 68050 M CAPSCREW,1420x1%Pted 5 5 5 W o1 10372 F LOCKOUTHUB 11 1 [f81 ez o cue 171
23 61017 M MACHINESCREW,1024x6/8RH2 2 2 M g9 24226 'S 10LERARM 1 1 1 §62 55040 M BUSHING 2 2 2
24 52020 0 DASH i1t 93 50136 M CAPSCREW 1 1 1 §183 24225 0 BRACKET 11
25 75018 M KNOB 111 8 12132 § IOLER 2 2 2 [184 59028 M CAPSCREW 4 4 4
2 69080 F - THROTTLE CONTROL LI T 95 24222 S 1DLER ARM 1 1 1 [[185 63002 M LOCKWASHER 2 2 2
26 69105 F THROTTLE CONTROL - 9 59033 M CAPSCREW,S5/16-18x 12 4 a4 4 Jo6 64123 M wasHER 11 1
\ 27 24265 M CLUTCH ROD 1 - 97 64052 M WASHER, Special, Plated t 1 1 W7 1137 M SWITCH 11
27 24244 M CLUTCHROD 11 8 10260 S WAVE WASHER 1 1 1 Qs 65075 M NUT (Special) 1 1
28 24092 M LOWER L.H. HANDLEBAR B 99 67004 F  COTTER PIN 1/8x 1 Plated 3 3 3 J170 624027 5 SPRING ASSEMBLY 11
28 24267 M LOWER R.H.HANDLEBAR T 1 1 Bio 28115 8§ SPACER 1 1 1 Bm 1022 F FLANGE WHIZLOCKSCREW
‘29 . 22071 - M - CLUTCH HANDLE 11 1 Rin 83094 S  SPRING, Extension 2 2 2 1/2-20x 6/8 2 2 2
30 65051 M KEPSNUT 10-24 Plated 2 2 2 B4p 24272 0 CLUTCH FORK 1 1 1 Q172 24251 M SWITCHACTIVATOR 11
31 74039 $ SCREW, Self Tapping 2 2 2 103 67010 F  HAIRPIN COTTER 2 2 2 173 75045 M SWITCH BOOT 1 1 1
'32 2129 S HANDLEPIVOT Tt 1 B4 2088 o FORKPIVOTROD 1 1 1 fm sz om swren 11
33 53062 M CAPSCREW V1 1 Hqos 12131 S BEARING SPACER 1 1 1 15 24220 0 RODRETAINER oo
34 63004 - F LOCKWASHER, 3/8 Plated 4 4 4 B0 65062 M NUT,5/16-18 NYLOCK 1 1 1 118 74026 F TAPTITE 2 2 2
3 65018 F NUT 6 6 6 Bi7 54039 M BALLBEARING 2 2 2 J171 22167 0 WIRING HARNESS 11
3% 24245 . s UPPER SHIFTROD Vol 7 Mios 22002 s SPINDLE HOUSING 11 1 §1ie gseee S CLP v
37 . 64007 . F WASHER . 11 1 Rig 55 S BEARING SPACER 11 1 §B0 524010 M MODULE“T"W/ Comn. 11
38 85042 ¢ LOCKNUT 6/16-18 Plated 8 8 8 Bio 2003 S DRIVESPINDLE HOUSING 1t 1 9 Ji81 25203 M CONNECTOR [ T
33 24240 g CONTROL HANDLE 2 2 2§y 338 W ROLLER 1 1 1 82 se0sT F  cAPSCREW 2 2 2
40 83015 5 SPRING, Compression 202 2 i 503 M CAPSCREW,516-8x1Pewd 1 1 1 |13 65051 M KEPSNUT 2 2 2
41 10248 §  SHIFTBALL 202 2 B0 06 M KEY.Woodrdf No3 1 1 1 )8 2219 S LOWER ROD ,taterlock 1o
42 24241 § - SHIFT HANDLE 22 2 B 0le S SPINOLE " 1 1 3 Q8 2152 s LOWERROD , Interluck 1
43 58056 F ROLLPIN1/4x1% 2 2 2 Boc (066 M DRIVEDISS 1 1 7 Js5 65032 F NUT Hex 11 1
44 29083. -0 ACTIVATING SHAFT 111 Re 5015 F NUTS5/16.18 Platsd 4 4 ¢ [J'85 20221 S UPPERROD, Interiock 11
45 59022 F CAPSCREW,6/1618x%Paed 2 2 2 0 o0’ o cold 1 . Qw1 67001 F  COTTERPIN 11
4 20086 S UPPER ATTACHMENTCutchRod 1 1 1 o0 oo o [on 1 . 1 J88 2147 M HANDLE interiock 11
47 83085 § * SPRING, Compression 1 1 1 118 24085 M ROD ADAPTOR SPACER 1 1 1 189 22148 M PIN, Plvot i 1 1
48 58034 F ROLLPIN,1/8x3/a 11 U Rye 201 W DRIVEDISCSPACER 1 1 ¢ Jreo 215 F  PUSHNUT U B
49 2443 S LOWERATTACHMENTCutchRodl 1 1 M o0 24081 s  CARRIER SHAFT 1 1 1 J191 26248 S SWITCH RETAINER S T
60 22135 M _RODADAPTOR 2 2 By; 428 0 CLUTCHENGAGEMENTYOKE 1 1 1 [ 182 11031 S  SPACER o
51 68033 F ~ROLLPIN,5/32x3/4 1 1 1 K122 552 M FLANGE BUSHING 4 4 g [V W& S KEY oo
52 24157 $ LEVER 1 1 1 123 524011 O DISC CARRIER 1 1 1 ENGINE SPEC'S
53 65004 F ° LOCKNUT 10-24 4 4 4 124 10542 S ADAPTOR SPACER 1 1 1 Models 924022, 924023 - 6 H.P. Tecumseh HE0 - 7538LK
54 65036 . F FLANGE BUSHING 2 2 2 B126 3003  F FRICTION WHEEL 11 1 Models 924024, 924025, 924026, 924027 - 8 H.P. Tecumseh - 1550208
55 70026 M NUT RETAINER 2 2 2 Bz 24075 S  FRICTION WHEEL HUB 111 . )
5 67001 F COTTERPIN3/32x3/4Psted 4 4 4 N 127 54093 M  RADIAL BEARING 4 2 3 [J NOTE: DECALS —sse decal illustration page
5 63018 F  LOCKWASHER 3 3 3 N 67021 M SNAPRING o1
58 . 67018  F COTTERPIN 2 2 2 Bq29 24085 0 HEXSHAFT 11
69 24236 M BELT FINGER 1 1 1 130 65086 M LOCKNUT 1 1 1
60 85031 M NUT 5/16-24 Plated 111
7504 0  PLUG {Heater Box) {not il 111
l
SUGGESTED PARTS STOCKING CODE
F - FAST
M - -MEDIUM
S - SLOW
0 - CUSTOMER ORDER ONLY Page 37



24” SNO-THRO
~ MODELS

| 924022,924026 ()

& 924028 g
.

FOR DECALS

®
S

d@ r b
E ‘ NOTE: USE ARIENS NO. 90 PREMIUM GEAR
? ) LUBE (APPROX. 5 02.) IN ROTOR GEAR CASE.

ORDER PARTS BY PART NUMBER
NOT BY REF ERENCE NUMBER. ANY
PART ORDERED 8Y REF ERENCE
NUMBER WILL BE DISREGARDED.




24’ SNO-THRO PARTS LIST MODELS 924022, 924026 & 924028

Ry PART STONK  DESCRIPTION No. Reap. | REF. PART STOCK  pesciprion NO. REQ'D.
1 64046 M Washer 1.505 0D. x 1.005 1D. 2 52 24097 S Chute Control Crank 1
2 70012 M Flange Whizlock Scre 5 53 22123 S Worm Clevis 1
3 56061 M Seal - 2 54 22110 S  Worm Gear 1
4 10181 S Case Cover 1 5 58034 F Roll Pin 1/8 x 3/4 2
5 10108 M Gasket 1 56 63023 M Lockwasher 1

- 6 85035 M Bushing 2 67 65042 F  Locknut .
7 10299 S Rake Shaft . - 1 58 10438 S  Chute Clamp 3
8 58030 M Roll Pin 3/16 x 1-1/2 2 89 52021 O Blower Housing.(24") 1
9 72083 F V Belt 1 60 54063 M Ball Bearing 1

10 524015 S Worm Gear and Shaft 1 61 3017 M Bearing Flange 1
H 1138 S Pipe Plug : 2 62 64002 F  Washer 5/16 9
12 10180 S Gear Case 1 63 10164 F  Scraper Blade 1
13 57032 M Snap Ring 1 65 10165. F Runner 2
14 54044 M Bearing Cup 2. 66 70011 M Ribbed Neck Boit 1/4 x 5/8 6
15 54045 M Bearing Cone 2 67 10184 ..M Bearing Support ’ 2
16~ 58022 M  Roll Pin 2 68 65056 F  Whizlock Nut 1/4-20 6
17 58007 F Roli Pin 1/4 x 1-1/4 1 69 64047 . F Washer 1.441 0.D. x .5111 2
18 67029 S Hair Cotter 1 70 63006 F _ Lockwasher 1/2 2
19 10371 S Adjustment Plug 1 71 59024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
20 56062 F Seal 1 72 22003 F Zerk Fitting 4
212231 M Fan 1 73 510015 F Shear Bolt 2
22 620100 M Carriage Bolt 3/8-16 x 3/4 5 74 510007 O  R.H. Rake 1
25 24276 S Discharge Chute 1 15 6510008 0  L.H. Rake 1
26 - 59023 F  Cap Screw 3/8-16 Hex. Hd. 2 76 62026 M Carriage Bolt 5/16-18 x 1/2 5
21 14026 F Taptite No. 10-24 x 3/8 6 77 524005 S Gear Case Assembly 1
28 10193 M Wing Nut 1 78 68022 M Carrisge Bolt 5/16-18 - 1-3/8 1
23 510012 M - Deflector, W/Decal 9 79 10494 S Worm Shaft 1
30 65033 F  Locknut 3/8-16 6 80 65015 F  Nut 5/1618 !
31 63008 F Lockwasher 3/8 2 81 10107 M Bearing Spacer 1
32 60012 F  Setscrew 5/16-18 x 3/8 2 82 67004 F  Hairpin 1
33 73042 S Sheave 1 83 22178 M Lining 1
3¢ 66001 M Key, Woodruff No. 11 1 84 68062 M Rivet 2
35 55035 M Bushing 2 85 83164 M  Spring 1
44 62013 M Carriage Bolt 4 86 62011 F Carriage Bolt 5/16-18 x 3/4 1
45 65040 F Locknut 1/4-20 3 87 58037 M Roli Pin 1/4 x 1-3/4 2
46 10142 M Bearing Flange 1 88 63032 M Lockwasher 1
47 10198 S Cap 1 8 70031 WM Flange Whizlack Screw 2
48 75039 S Grip 1 v

49 624035 S - Brake, w/lining 1 SUGGESTED PARTS STOCKING CODE

.80 22085 S Chute Control Bracket 1 F- Fast S - Slow
81 24211 M Sloeve 1 M - Medium O - Customer Order Only

Page 39




FOR DECALS
SEE DECAL
PAGE

NOTE: USE ARIENS SPECIAL L-2 GEAR LUBE
{APPROX. 6 0Z.) IN ROTOR GEAR CASE.

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REF ERENCE
NUMBER WILL BE DISREGARDED.

Page 40



L

32" SNO-THRO PARTS LIST MODELS 924024, 924027 & 924029

REF. PART ' Description aTy REF. PART ~ Description ary.
NO. NO. . : NO. NO.
—

"1 64046 M Washer 1.505 0.D. x 1.005 1.D. 2 47 10198 S  Cap. 1
2 5900V M Cap Screw 1/4-20 x 3/4 Hex. Hd. Plated 4 48 75039 S Grip 1
3656070 M Seal ’ 2 43 64082 [} Washer 1

4 24013 S Case Cover 1 80 22065 S Chute Control Bracket 1
5 2008 M Gasket 1 51 24271 M Connector Slaseve 1
6 55059 M Bushing 2 82 24097 S Chute Control Crank 1
7 24065 S Rake Shaft 1 83 22123 S Worm Clevis 1
8 58030 M Roll Pin 3/16 x 1-1/2 2 4 22110 S Worm Gear 1
9 72072 F V Belt 1 55 -58034 F Roll Pin 1/8 x 3/4 -2
10 524009 . S Worm Gear & Worm 1 5 63023 M ‘Lockwasher 1
11 1138 § Pipe Plug 1 87 65042 F Locknut 8
12 .24002 .S Gear Case 1 58 10438 S Chute Clamp -3
13 57032 M Snap Ring 1 89 524022 0 Blower Housing (32") 1.
14 54044 M Bearing Cup 2 60 54083 M Ball Bearing 1
15 54045 - m  Bearing Cone 2 61 3017 M Bearing Flange 1t
16 2005 M Spacer 2 62 64002 . . F Washer 5/16 n
17 58015 F Roll Pin 5/16 x 1-3/4 2 63 24256 F Scraper Blade 1
18 24062 S Worm Shaft 1 64 83164 M Spring 1
19 24015 - g Adjustment Plug 1 65 10165 - F Runner : 2
20 56061 F . Seal 1 66 70011 M.  Ribbed Neck Bolt 1/4-20x5/8 6
-1 24185 M . Fan 1 67 - 10184 .. M Bearing Support 2
22 62010 M Carriage Bolt 3/8-16 x 3/4 3 68 65056 F Whizlock Nut 1/4-20 6
23 . 624035 S - 'Brake, W/lining i 69 64047 F Washer 1.441 0.D. x .511 2
24 67004 M ° Hairpin 1 70 63006 F Lockwasher 1/2 2
2% 24276 § - Discharge Chute 1 n 59024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
26 59023 F  CapScrew 3/8-16 x 3/4 Hex. Hd. 2 2 22093 . F Zerk Fitting 4
21 74026 F  Taptite No. 10-24 x 3/8 8 13510015  F Shear Boit 2
28 10193 M Wing Nut 1 74 52013 0 - R.H. Rake 1
29 510012 M Deflector w/decal 1 75 524014 0 L.H. Rake ; 1
30 65039 F  Locknut 3/8-16 6 76 62026 M Carriage Bolt 5/16-18 x 1/2 ?
31 63008  F  Lockwasher3/8 2 77 524005 S Gear-Case Assembly 1
32 60012 F  Setscrew 5/16-18 x 3/8 2 78 62022 M Carriage Bolt 5/16-18 x 1-3/8 1
33 73042 S Sheave 1 79 10494 S Worm Shaft !
34 66001 M Key, Woodruff No. 11 1 80 65015 F  Nut51618 1
35 55035 M Bushing 2 81 66013 M Key 1
-3 63017 M Lockwasher 1/4 Plated 4 82 22178 M Lining 1
37 64087 F Washer 2 83 63032 M Lockwasher R
39 66008 M  Key, Woodruff No. 6 ] 84 68062 M Rivet 2

40 24064 S Gear Case Shaft 1 86 62011 M Carriage:Boit 5/16-18 x 3/4 1

41 70031 M Flange Whizlock Screw 3/8-16 x 1/2 2 87 62013 M Carriage Bolt 2

42 4037 S  Cap 1 88 67029 F Hair Pin 1

3 59022 F Cap Screw 5/16-18 x 3/4 Hex. Hd. Plated 1 ~

. - 63003 F Lockwasher 5/16 Plated 1 '
45 65040 F Locknut 1/4-20 3 SUGGESTED PARTS STOCKING CODE
46 10142 M Bearing Flange " F — Fast S - Slow
: . M -  Medium 0 — Customer Order Only

Page 41




MOVE CHOKE TO FULL POSITION.

RELEASE cLutch

¥o OFF posmion. || nanoLE BEFORE
OFF, swree |

4,
1. MOVE ATTACHMENT CLUTCH TO OUT. 5. PULL STARTER FROM RIGHT SIDE OF MACHINE.
2. TURN KEY SWITCH TO RUN. 6. AS ENGINE WARMS UP, RETURN CHOKE
3. MOVE THROTTLE TO FAST. 7. TO STOP ENGINE TURN KEY SWITCH TO
78333

THESE DECALS AVAILABLE
ONLY THROUGH TECUMSEH

ARIENS COMPANY BRILLION, WISCONSIN U.S.A.

ATTENTION

WHEN USING SUMMER ATTACHMENTS
REMOVE HEATER BOX AND INSTALL
AIR CLEANER. ENGINE DAMAGE
MAY RESULT IF ABOVE INSTRUCTIONS
ARE NOT FOLLOWED.

78189

PULL TO[
CHOKE
OFF
IN JLLA
34
? FULL
Te FTTAN
I R
C U
HoT
M CA
1
N
T B
‘ 78240
ourt i
8 H.P. Engine Decal
78191
"6 H.P. Engine Decal
_ 78225
CLUTCH

DEPRESS

| KEY

LEVER

FOR
WHEEL
ORIVE

78324

SWITCH

[
|

«SLOW

78320

PARK
<FAST

78334

CLUTCH LEVER

ATTACHMENT
CLUTCH

ommo®n

[ DISCHARGE

!
INTERLOCK

IF ATTACHMENT
CLUTCH 1S N,
CLUTCH LEVER
MUST BE DEPRES-
SED OR INTERLOCK
LEVER HELD UP TO
KEEP ENGINE
RUNNING.

-78331

DO=-OMrmw

ORDER ALL DECALS BY ARIENS PART NUMBERS SHOWN.

ITMmeemee OO0 IM—2Z — K
23 PON Ve Oroxl f

Page 42

8 H.P.
1. MOVE CHOKE LEVER TO FULL. ‘
2 PUSH PRIMER BULB FIVE TIMES.

NOTE: DO NOT PRIME A WARM
ENGINE.
3 PULL STARTER ROPE THREE

TIMES, IF_ENGINE FAILS TO
START. REPEAY STEP 2.

78332

ATTACHMENT CLUTCH MUST BE OUT WHEN STARTING
ENGINE OR LEAVING HANDLE AREA. COMPRESS EITHER
HANDLE LEVER YO KEEP ENGINE RUNWING
 ATTACHMENT CLUTCH 18 IN.

PORITION THIFT LEVER

SETWEEN _FIRST  MMB
. TIP MACH

~ ] 78328
B L ALES

WiiNiNG/

# MUFFLER &
2 ADJACENT AREAS ##

7e8 4 I 4

T o

VI22 2222227

7 WARNING 7

STOP ENGINE AND REMOVE SPARK
PLUG IGNITION WIRE BEFORE ¢/
/ REMOVING OBSTRUCTIONS.
VS T OITIS IS
78323

S JIIIIIIIITY

/, WARNING

/
/) e ol oF couccion 7/

PIITIT SIS
78327



'SNO-THRO DIFFERENTIAL KIT MODEL 710983

S wé;a@?
- @{@/ &n

# 65042 LOCKNUT, 5/16-18

Ref. Part No. | Ref. Part No.
No. No. Description Req'd| No. No. Description Req'd.
1 10354 Zerk Fitting 1 12 58003 Roll Pin 3/16 x 1-1/4 1
2 10366 Push Nut 1 13 58037 Roll Pin 1/4 x 1-3/4 1
\ 3 610938 L.H. Axle 1 14 58032 Roll Pin 3/32x1 1
4 10370 R.H. Axle Shaft 1 15 64036 Washer 1.380 O.D, x .880 LD, x .082 1
5 10372 Lockout Hub 1 16 64042 Washer 2" O.D, x 3/4" LD, x1/8" 1
6 10374 Pin 1 17 65056 Whizlock Nut 1/4-20 6
7 10875 Knob 1 18 70011 Ribbed Neck Bolt 1/4-20 6
8 12023 Bearing Support 2 19 78038 Differential Lock Decal 1
9 612099 Differential Assémbly 1 20 83007 Spring 1
10 55029 ' Bushing (In 12008) 2 21 3376  Spindle Cup 1
11 55080 Bushing (In 12023) 2
v " 4
| /4
# 10242 SLICER BAR
# 62009 CARRIAGE BOLT ’
5/16-18 x 1/2"" -\_ \\
. < -
| ~.
‘ ~
- : : ~




Page 44

TRACTOR PARTS
MODELS 924016,924018, 924020

CAVTION ;
ORDER PARTS BY PART NUMBER [
NOT BY REF ERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.




TRACTOR PARTS LISTMODELS 924016,924018, 924020

REF. PART STOCK DESCRIPTION QTY QrY QTY [EREF  PART STOCK DESCRIPTION QTY ary Qry' §REF PART STOCK DESCRIPTION aTy aTvy Qry.
NO. - NO. . CODE NO. 'NO. CODE : NO. NO. CODE
2 g e 2 8 2 e g o
g 2 -]
§ 8§ g &g g3
170009 M. FLANGEWHIZLOCKSCREW 12 12 12 8 62 78240 0  IN-OUT LABEL 1.1 1 B131 66015 - M KEY,Woodruff No. 5 111
2 24208 F  OUTER BELT GUARD 1 1 1 63 718241 0 THROTTLE CONTROL DECAL 1 1 1 132 10276 § SPROCKET ] 1 1
3 72066 F BELT T - 84 78208 O CAUTION DECAL 1 -1 1 J133 63026 F  WASHER, Special 11
3 72084 F  BELT - 1 1 65 24247 S LOWERSHIFT ROD 11 1 K134 3085 S BEARING FLANGE 1 1 1
4. 60012 M SETSCREW,5/16-18 x3/8 3 3 3 f 86 2422 S SHIFT LEVER 1 1 1 N135 64080 S BEARING 111
5 59053 M CAPSCREW,5/16-24x3/4Piated 2 2 2 § 67 524008 S REDUCTIONSPROCKETSHAFT 1 1 1 P13 20141 S ~BEARING FLANGE i
6 63003 M LOCKWASHER, 5/16 Plated 8 8 8 W/Zerk ‘#136 3031 S  BEARING FLANGE - 1 1
7 24025 5 BRACE : 11 68 624021 S REDUCTIONSPROCKETSHAFT 1 1 1 J137 64093 F WASHER 4 4 4
8 24263 M BELT FINGER, Engine 1 1 1 W/Bushings 138 65084 M LOCKNUT, 1/2-20, Jam, Plated 1 1 1
8 59080 M . CAPSCREW, 1/4-20 x 5/8" 3 3 3 Q0 e 24230 S - SUPPORT Tt t J139 63014 M LOCKWASHER 2 2 2
10 64002 - M WASHER,5/16Wrought,Plated 6 6 6 J] 70 24231 O SHIFT LEVER BRACKET 1 1 1 K140 24055 S  REDUCING SPROCKET 111
11 24074 M ROLLER CHAIN, 38P 11t 71 12151 S CLEVISPIN 22 2 1A 24080 S  PINION SHAFT 11
12 7500 M SNAP BUSHING 19 72 58032 F  ROLLPIN3/32x1 11 .t B2 58029 F ROLLPINS/32x1 44 4
13 24087 S SHEAVE, Engine LI N 73 10875 S KNOB 171 1 #1493 64039 M  WASHER, Special Plated 2 2 2
14 66018 M KEY [ 74 78038 O DIFFERENTIALLOCKOUTDECALL 1 1 J144 524002 S  PINION & SPROCKET 11
15 - 524012 0 COVER 11 1 B 75 58042 M GROOVEPIN 1/4x 1% 1T 1 1 Q45 2203 WM ZERKFITTING 2 2 2
16 24091 M LOWER R.H.HANDLEBAR 1 1 1 || %6 24234 0. BOTTOMCOVER T 1 1t B146 64012 0 LH.AXLE [
17 24265 M UPPER HANDLEBAR B T 77 3317 0 HUBCAP Tt 1 1 N6 610938 0 LM AXLE -1
17 24242 M UPPER HANDLEBAR -1 78 10366 S  PUSHNUT 1 1 1 M7 55028 M BUSHING 2 2 2
18 65040. M -LOCKNUT, 1/4-20 Plated M 1 1 § 78 3376 3 SPINDLECUP 1 1 1 B8 1034 s PN [
‘19 75006 M GRIP 2 2 2 J 80 70032 s WHEEL BOLT 1/2-20 8 6 6 J149 83007 S $PRING COMPRESSION 11
20 24073 M ROLLER CHAIN 22P 11 1 f 81 24117 0 RH.AXLESHAFT 1 - - N0 24221 § ADAPTOR [ T
‘21 610985 s TIRE & WHEEL ASS'Y’ B 81 10370 0 RH.AXLESHAFT -1 1 151 3017 S BEARING FLANGE 2 - .
Consists of Following: 2 2 82 58003 F ROLLPIN3/16x1-1/4 1 1 1 151 12023 S BEARING SUPPORT - 2 2
] 711049 Tire 1 83 64071 M WASHER, Spacidl 1 1 1 152 59069 - M CAPSCREW 2 2 2
s 71052 Rim 1 8 65056 F  LOCKNUT 1/4-20 Plated 6 6 6 W153 10142 S BEARING FLANGE 2 - -
| L 71060 Tube {available 1 85 24077 M SHAFT SUPPORT 4 4 4 N154 64078 F  WASHER 2 2 2
: 86 24233 S SHIFTLINK 2 2 2 165 55036 M  FLANGE BUSHINT - 2 2
21 603948 S - TIRE & WHEEL ASS'Y, 2 87 55037 M FLANGE BUSHING 2 2 2 J156 70015 F FLANGEWHIZLOCKSCREW 11 11 11
" Consists of Following: 88 612988 S DIFFERENTIAL ASS'Y 11 1 Q157 63036 F WASHER oo
M 11021 Tire 1 89 73049 S SHEAVE T - . 158 64058 F  WASHER 2 2 2
S N0 Rim 1 89 73063 S SHEAVE -1 1 Js8 70011 M RIBBEO NECK BOLT - 6 8
M 71087 Tube {available) 1 90 65077 F LOCKNUT5/8-18 1 1 1 |60 69067 M CAPSCREW,5/16-18x 2 2 2 2
22. 68050 M CAPSCREW,1/420x1%Pated & &5 5 N o0 0200 F | 0cKOUT HUB 1 1 1 s 78302 0 DISCADJUSTMENT DECAL o1
23 61017 M MACHINESCREW,102¢x58RH2 2 2 0 99 21556 -~ s  |DLERARM 1 1 1 B2 seos0  w BusHING 2 2 2
2 - 24239 0 DASH : 1 1 v 0 g3 59135 M CAPSCREW 1 1 1 163 24205 0 BRACKET 11
2% 75019 M KNOB 1 U 8 oa 12132 s IDLER 2 2 2 |64 59028 M CAPSCREW 4 a4 4
% 68080 F THROTTLE CONTROL [N B 95 24222 S IOLERARM 1 1 1 Ji65 63002 M LOCKWASHER 2 2 2
2 80105 F THROTTLE CONTROL vV I 96 59033 M CAPSCREW,5/1618x1/2 4 4 4
21 24265 M CLUTCH ROD L 97 64052 M WASHER, Special, Plsted 11 1 |
21 28248 M CLUTCH ROD 11§ g8 10280 S WAVEWASHER 1 1 1 F10 624027 S SPRING ASSEMBLY LR T |
28 24092 M LOWER L.H. HANDLEBAR [ R P P ‘
28 . 22071 M CLUTCH HANDLE 11 ,33 2}?‘,’; : ﬁﬁ? RPN 1/8x1 Plated ? ? ? 171 74022 F FLANGE WHIZLOCK SCREW
30 © 65051 M KEPS NUT 10-24 Plated 2 2 2 Ry g3ss S SPRING, Extension 2 2 2 1/4-20 x 6/8 2 2 2
31" 74039 §  SCREW, Seif Tapping 2 2 2 102 24059 0 CLUTCH FORK 1 1 1
32 2129 . S HANDLEPVOT 11 1 103 67010 F HAIRPIN COTTER 1 1 1 172 24251 M SWITCH ACTIVATOR 1 1
33 58062 M CAPSCREW 11 1 R4 24089 0 FORKPIVOT ROD t 1 1 B3 75045 M SWITCH BOOT 11 1
3 63004 . F LOCKWASHER, 3/8 Plated 4 - - M5 12131 § BEARINGSPACER t 1t Ba 2172 M switcH [ T |
35 65018 F NUT 6 6 6 Niog es062 M NUT,5/16-18 NYLOCK 11 1 K175 24220 0 RODRETAINER a1
38 24245 § UPPER SHIFT ROD 1 1 1 107 54039 M BALL BEARING 2 2 2 176 74026 E  TAPTITE oL 2 2 2
31 616 £ COTTERPIN 2 - - B8 22002 s SPINDLE HOUSING 1 1 1 177 24252 0 WIRINGHARNESS - 1.
38 65042 F. LOCKNUT5/16-18 Prated 6 6 6 Big 24165 S BEARINGSPACER vt 1 Mq77 24254 0 WIRING HARNESS 1
39 - 24240 .5 CONTROL HANDLE 2.2 2 B0 22003 .S ODRIVESPINDLE HOUSING T 1 v R coses s cup 11
S0 B0IS - 5 SPRING, Gompression 207 2 Rm w% M ROLLER 2 2 2 Bis0 524010 M MODULE“T"W/ Comn. TR
A1 108 5 SHIFTBALL 202 2 B2 50003 M CAPSCREW5/68x1Pad 2 2 2 Jig1 2203 M CONNECTOR 11
42 241 5 SHIFT HANDLE 2°2 2 13 66006 M KEY,Woodruff No.3 11 1 R182 59097 F CAPSCREW 2 2 2
43 56056  F ROLLPIN1/4x1% 2.2 2 Ry 0% S SPINDLE 11 1 Buss esest M KEESNUT 2 2 2
44 24083 0 ACTIVATING SHAFT Voor 1V Rus s M oRIVEDIsC 11 1 Biss 24219 S LOWERROD | Interlock 1
45 59022 F CAPSCAEW,5/16-18x%Plsted 2 2 2 My g5 F  NUT5/16.18 Plated 4 4 o Fise 2252 S LOWERAOD loteriock 1
4 24096 S UPPERATTACHMENTCluchRod 1 1 1 846 20004 0 FRAME 1 1 .- Jias 65032 F  NUT Hex 111
47 83085 5 SPRING, Compression Pl Y R ;s o rrame - -t f1gs 24221 S UPPER ROD, Interlock 11
48 68034 F ROLLPIN, 1/8x 3/4 ' 1 7 N8 2408 M RODADAPTORSPACER 1t 1 1 f1s7 em03 £ COTTERPIN (I T |
49 2423 S LOWERATTACHMENTCitchRod1 1 1 W19 20071 W  DRIVE DISCSPACER 11 1 [l 2147 M HANDLE interioik 111
60 22135 M RODADAPTOR 2 2 2 B30 24081 S CARRIERSHAFT T 1 1 g 22148 M PIN,Plvet 1ot
51 - 58033 F ROLLPIN,6/32x3/4 T 1 121 . 24228 0 CLUTCHENGAGEMENTYOKE 1t 1 1 Nig0 22153 F PUSHNUT 2 2 2
62 24157 S LEVER 11 1 B2 65502 M FLANGE BUSHING 4 4 4 Kq91 2426 S  SWITCH RETAINER 11
53 85094 - F LOCKNUT 10-24 4 4 4 B123 52011 0 DISC CARRIER 11 1 %192 11031 .S SPACER LI B |
64 65036 F FLANGE BUSHING 2 2 2 124 10542 S ADAPTOR SPACER 1 1 ] 193 64007 F - WASHER 1 1 1
55 70026 M NUT RETAINER 2 2 2 §q25 3003 F FRICTION WHEEL 1t 1t 1 Bjes 83018 F  LOCKWASHER 3 3 3
66 67001. F COTTERPIN3/32x3/4Plasted 4 4 4 126 28075 $  FRICTION WHEEL HUB 1 1 t 78191 0 8 HP Engine Decal (not IiL.) 1 1 - 1
5 78260 - O COVER DECAL 11 1 Q121 54093 M RADIAL BEARING 2 2 2 78225 O 6 HP Engine Decal {not iL) - 1
68 67018 F COTTERPIN 2 2 2 B8 6021 M SNAPRING LI B | 78300 O  DECAL - Interiock, (not. ill.) 11
69 24236 M BELT FINGER 11 1 R129 24045 0 HEXSHAFT 1 1 78188 0 AIR CLEANER Decal (notill} 1 1
60 85031 - M NUT5/16-24 Plated 1T 1 1 R130 65088 M LOCKNUT 11 75040 O  PLUG (Heator Box) (notill) 1o 1H
61 78301 . O SHIFT LABEL oo ENGINE SPEC'S ‘
Model 824018 - 6 H.P. Tecumssh H80 - 76381K
Model 924016, 924020 - 8 H.P. Tecumseh HMSO - 1550204
SUGGESTED PARTS STOCKING CODE
F.- FAST | . '
M- MEDIUM
T§ - sLow
0 - .CUSTOMER ORDER ONLY Page 45



N TRACTOR PARTS

‘ MODELS 924016.924018, 924020
, D)
il ®

cavnion
ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REF ERENCE
NUMBER WILL BE DISREGARDED.

Page 46



P

TRACTOR PARTS LISTMODELS 924016.924018, 924020

g

REF. PART STOCK DESCRIPTION ary ary ary JREF  PARY STOCK DESCRIPTION aty ary ary UREF PART STOCK DESCRIPTION Qry aty ory.
NO. NO. CODE NO. NO. CODE NO. CODE
® ® e 8. 2 2 8 2
t 70008 M FLANGE WHIZLOCK SCREW 12 1 12 62 78240 (O IN-OUT LABEL 1 1 1 131 66015 M KEY, Woodruff No. 5 1 1 1
2 24208 ¥ OUTER BELT GUARD 1 1 63 78241 0 THROTTLECONTROLOECAL 1 1 1 [132 10278 § SPROCKET [ T
3 72068 F BELT 1 - - 64 78208 O CAUTION DECAL 1 1 1 133 63026 F  WASHER, Spacial 1 1 1
3 72084 F  BELT - 1 1 65 24247 S LOWERSHIFT ROD 1 1 1 134 3085 $  BEARING FLANGE 1 1 1
4 60012 M SETSCREW,5/16-18x3/8 i 3 3 66 24232 S SHIFTLEVER 1t 1 N135 54080 S BEARING 1t 1
5 59063 M CAPSCREW,5/1824x3/4Psted 2 2 2 J 67 524008 S REDUCTIONSPROCKETSHAFT 1 1 1 [136 24141 S  BEARING FLANGE 1
6 63003 M LOCKWASHER, 5/16 PMated 8 8 8 W/Zerk 136 3031 S  BEARING FLANGE - 1 1
7 24025 S BRACE 111 68 624021 S REDUCTIONSPROCKETSHAFT 1 1 1t [137 64083 F WASHER O
8 24253 M BELT FINGER, Engine 1 1 1 W/Bushings 138 65054 M LOCKNUT, 1/2:20, Jam, Pisted 1 1 1
9 59080 M CAPSCREW, 1/4-20 x 5/8" 3 3 3 B 68 24230 S SUPPORT 11 1 J133 63014 M LOCKWASHER 2 2 2
10 84002 M WASHER,6/16Wrought,Plsted 6 6 6 J 70 24231 0 SHIFT LEVER BRACKET 11 1 Ju0 2005 8 REDUCING SPROCKET [
11 24074 M ROLLER CHAIN, 38P 11 T 12181 §  CLEVISPIN 2 2 2 B 24080 S  PINION SHAFT o1
12 75050 M SNAPBUSHING 1 1 72 58032 F  ROLLPIN3/32x1 11 1 J1a2 58020 F ROLLPING/32x1 4 4 4
13 24087 S  SHEAVE, Engine 11 73 10315 S KNOB 11 1 Ju3 64039 M WASHER, Specisl Plated 2 2 2
4 66018 M KEY 11 74 78038 O DIFFERENTIALLOCKOUTBECAL t+ 1 144 520002 S  PINION & SPROCKET 1o
15 624012 0 COVER 111 75 - 58042 M GROOVEPIN 1/4x 1% t 1t Bue 22083 WM ZERKFITTING 2 2 2
16 24081 M LOWER R.H.HANDLEBAR [ T 76 242 0 BOTTOM COVER 1 1 1 B8 624012 O LHAXLE 1 -
17 24255 M  UPPER HANDLEBAR T - 77 3377 0 HUBCAP 11 1 B4 810038 0 LH.AXLE S
17 24242. -M  UPPER HANDLEBAR 1 78 10366 S PUSHNUT 1 1 1 BT 55029 M BUSHING 2 2 2
18 65040 M LOCKNUT, 1/4-20 Plated n non 78 3376 S SPINDLECUP t 1 1 B8 103 S PN [ T |
19 75006 M GRIP 2 2 || 80 70032 § WHEEL BOLT1/2-20 8 6 6 §w9 83007 S SPRING COMPRESSION 11
20 24073 M ROLLER CHAIN 22P o1 81 26117 0 RH.AXLESHAFT t - - [B150 4227 § ADAPTOR 11
21 610985 §  TIRE & WHEEL ASS'Y' 81 10370 O R.H.AXLESHAFT - 1 1 B1s1 3017 S BEARING FLANGE 2 - -
Consists of Following: 2 2 82 58003 F ROLLPIN3/16x1-1/4 1 1 1 181 12023 s BEARING SUPPORT - 2 2
M 71089 Tire 1 83 64071 M WASHER, Specidl t 1 1 N152 53089 M CAPSCREW 2 2 2
s 71062 Rim 1 84 65056 F LOCKNUT 1/4-20 Plated 6 8 6 M3 10142 S  BEARING FLANGE 2 - .
M 71050 Tube (available 1 85 24077 M SHAFT SUPPORT 4 4 4 154 64078 F  WASHER 2 2 2
: 8 24233 s SHIFTLINK 2 2 2 fJ155 55038 M FLANGE BUSHINT -2 2
21 603948 §  TIRE & WHEEL ASS'Y, 2 87 55037 M FLANGE BUSHING 2 2 2 156 70015 F FLANGEWHIZLOCKSCREW 11 11 11
Consists of Following: 88 612998 S  DIFFERENTIAL ASS'Y 1 1 1 [I57 64008 F WASHER | B
L 71021 Tire 1 89 73048 S SHEAVE - . 158 64058 F  WASHER 2 2 2
S 7077 Rim 1 89 73063 S SHEAVE . 1 1 JY58 70011 M RIBBED NECK BOLT - 6 6
M 71087  Tube {available) 1 9 65077 F  LOCKNUTS/8-18 t 1 1 [Je0 59057 M CAPSCREW,5/16-18x2 2 2 2
22 58050 M CAPSCREW,1420x1%Peted 5 § 5 N o1 40322 F  LOCKOUT HUB v 1 1 [B1 78302 0 DISC ADJUSTMENT DECAL [ T
23 61017 M MACHINESCREW,1024x588H2 2 2 N g9 2422 . S IDLERARM 1 1+ 1 Ee2 5040 m BusHING 2 2 2
¥ 239 O DASH e 11 93 59138 M CAPSCREW 1 1 1 183 225 0 BRACKET [
25 75019 M KNOB 11 84 12132 S IDLER 2 2 2 [Je4 58028 M CAPSCREW . 4
2 . 63080 F  THROTTLE CONTROL U T 9 24222 S IDLER ARM 1 1 1 65 63002 M LOCKWASHER 2 2 2
‘g g:;g: 'F‘ ;rsgg;‘o‘;m‘“m Vo T § 9 59038 M CAPSCREW,S6/16-18x 1/2 4 4 4
o 7 M WASHER, Special, Plsted 11
21 24244 M CLUTCH ROD 1 :, ‘mzf, $  WAVE ms':::n v 1 1 170 624027 S SPRING ASSEMBLY (I T |
28 24092 M LOWER L.H. HANDLEBAR t o1 PIN 1/8 x
29 2071 M CLUTCH HANDLE 111 ,3 :1',",’; ; ﬁ?,?“ N V8x1 lated :,’ :,* :,' 1 4022 F  FLANGE WHIZLOCK SCREW
30 85051 M KEPS NUT 10-24 Plated 2 2 2 101 ° 83094 S  SPAING, Extension 2 2 2 1/4-20 x 6/8 2 2
3t 74038 $§  SCREW, Self Tapping 2 2 2 102 24059 0 CLUTCH FORK 1 1 1
32 22129° S . HANDLEPIVOT 11 1 Rq03 67010 F HAIRPINCOTTER 11 1§12 2251 W SWITCH ACTIVATOR 11
33 58062 M CAPSCREW v 1 v B4 24069 0 FORKPIVOT ROD 11 1 B173 7506 M SWITCH BOOT 11
34 63004 F . LOCKWASHER, 3/8 Plated 4 - - R105 12131 S BEARING SPACER 11 1 B 25172 M SWITcH 11 1
35 65018 £ NUT 8 6 6 Hi06 65062 M NUT,5/16-18 NYLOCK 11 1 J15 24220 0 RODRETAINER 1 1
3 24246 5 UPPER SHIFT ROD 117 .7 N7 54039 M BALLBEARING 2 2 2 Qe 7m0 £ TAPTITE 2 2 2
37 67016 F COTTERPIN z - . 108 22002 S SPINOLE HOUSING 1 1t E1I7 24282 Q0 WIRING HARNESS | I I
38 65042 -f  LOCKNUT 5/16-18 Plated 8 6 6 Bigg 24155 § BEARING SPACER 1t v J177 24264 0 WIRING HARNESS 1
30 24240 5 CONTROL HANDLE 2 2 2 En0 22003 S ORIVE SPINDLE HOUSING t + 1 Bys es088 S cup 11
40 83015 s SPRING, Compression 2 2 2 M 3038 M  ROLLER 2 2 2 180 624010 M MODULE“T"W/ Conn. 1 1 1
41 1048 5 SHIFTBALL 2 2 2 By o003 M CAPSCREW,5/1618x1Pawd 2 2 2 [1a1 25203 M CONNECTOR o1
42 24241 s SHIFTHANDLE 2 2 2 By3 66006 M KEY,WoodutfNo.3 11 1 82 59097 F - CAPSCREW 2 2 2
43 58056 . £ ROLLPIN1/4x 1% 2 2 2 By Mo% S SPINDLE 1t 1 183 65051 M KEESNUT 2 2 2
44 24083 0 ACTIVATING SHAFT YV U M5 0648 M DAIVE DISC V1t Bss 4219 S LOWER ROD |, Interlock 1o
45 58022 F CAPSCREW,516-18xXPad 2 2 2 W yig 5015 F  NUTS/16-18 Plawed 4 4 4 g 252 S LOWERROD, Interlock 1
4G 20085 S UPPERATTACHMENTClushRod 1+ 1 N7 24004 0 FRAME 1 1 - Jes 65032 F NUT Hex T 11
47° 83095 S  SPRING, Compression TV Y By 2223 0 FRAME - - v N 24221 S UPPER ROD, Interlock [ S|
48. 58034  F  ROLLPIN,1/8x3/4 1 v 1 Bq1g 24088 M RODADAPTOR SPACER v 1 1 M7 61003 F COTTERPIN [
48 4243 § LOWER ATTACHMENT Clutch Rodt 1 1 19 240m M DRIVE DISC SPACER 1 1 1 188 22147 M HANDLE' Intsriock 1 1 1
50 22135 M RODADAPTOR 2 2 2 Bqp 2408t S CARRIERSHAFT 1T 1 1 R 22148 M PN, Pivet [ |
§1 58033 F ROLLPIN,5/32x3/4 11t M1 24228 0 CLUTCHENGAGEMENTYOKE 1 1 1 W80 22153 F  PUSHNUT 2 2 2
52 24157 S LEVER Tt 1 B122 55026 M FLANGE BUSHING 4 4 4 Ni91 24246 S SWITCH RETAINER [T
53 65084 - F ° LOCKNUT 10-24 4 4 4 B3 524011 O DISC CARRIER 11 1 Bq92 11031 S SPACER (R |
54 66036 F FLANGE BUSHING 2 2 2 B124 10842 S ADAPTORSPACER 1t ) M3 64007 F  WASHER 1 1
66 70026 M NUT RETAINER 2 2 2 R125 3003 F FRICTION WHEEL 1t 1 Qs 63018 F  LOCKWASHER 3 3 3
68 67000 ~F. COTTER PIN 3/32 x 3/4 Plated 4 4 4 126 28075 S  FRICTION WHEEL HUB 1 1 1 78191 O 8 HP Engine Decal {not lIL) 1 1 .
67 78250 O - COVER DECAL V1 1 B127 54093 M RADIAL BEARING 2 2 2 78225 0 6 HP Engins Ducel not 1) -
68 67018 F COTTERPIN 2 2 2 B 5721 M SNAPRING 11 79300 0  DECAL - Interlock, {not. ill.} 111
53 24236 M BELT FINGER V1 ) B129 24045 O HEXSHAFT 11 78189 0  AIRCLEANER Dacalfnotit) 1 1 1
60 65031 M NUT5/16:24 Plated L 130 65086 M LOCKNUT o1 75040 0. PLUG {Hester Box} (notill.) 1 1
61 78301 O . SHIFT LABEL (R B ENGINE SPEC'S
Model 924018 - 6 H.P. Tecumssh HB0 - 75381K
Mods! 924016, 924020 - 8 H.P. Tecumseh HMBO - 1550204
SUGGESTED PARTS STOCKING CODE
F - FAST
M - MEOIUM
s - slow -
0 - CUSTOMER ORDER ONLY
Page 47



~ SNO-THRO MODEL 924016

NOTE: USE ARIENS SPECIAL L-2 GEAR LUBE
(APPROX. 6 0Z.) IN ROTOR GEAR CASE.

ORDER PARTS BY PART NUMBER
NOT 8Y REFERENCE NUMBER. ANY
PART ORDERED 8Y REFERENCE
NUMBER WILL BE DISREGARDED.

Page 48



SNO.THRO PARTS LIST MODEL 924016

REF. - PART - Description QTY.] REF. 'PART Description - aTy.
NO. NO. NO. 'NO. :
1 64046 M " Washer 1.505 0.0. x 1.005 1.D. 2| a7 10198 s Cap 1
2 53001 M CapScrew 1/4-20 x 3/ Hex. Hd. Plated 4 48- 75039 S " Grip 1
3 56070 M - Seall S 21 49 64082 M “Washer 1
4 24013 S CaseCover 1 50 22066 s Chute Control Bracket 1
5 2008 M Gasket - 1 1 51622010 M~ Universal Joint 1
6. 55059 M  Bushing 2 52 - 24097 S Chute Control Crank 1
7 24065 S Rake Shaft 1 53 22123 s Worm Clevis 1
8 58030 M. - Roll Pin 3/16 x 1-1/2 2 5 - 22110 S Worm Gear 1
8 72072 F VBelt 1 55 68034  F Roll Pin 1/8 x 3/4 2
10. 524009 S Worm Gear & Worm 1 56 63023 M Lockwasher 1
1n. 1138 g Pipe Plug 1 57 65042 F Locknut 8
1224002 g . Geer Case 1 58 10438 S Chute Clamp 3
13 57032 '\ - Snap Ring V] 59 24268 0 . Blower Housing (32") 1
14 54044 'y Bearing Cup 2 1 60 54063 M Bali Bearing” - 1
15 54045 4 ' Bearing Cone 216 3017 9w Bearing Flange 1
162005  y  Spacer 2 | 62 64002 F Washer 5/16 n
17 . 58015 F Roll Pin 5/16 x 1-3/4 2 63 24256 F Scraper Blade 1
18 24082 g Worm Shaft 1 1 65 10165 F Runner 2
19 24015 g Adjustment Plug 11 66 7000101 M Ribbed Neck Bolt 1/4-20 x 5/8 6
20 S608Y. g = Seal V' ¥ 67 10184 M Bearing Support 2
21 24185. y  Fan 1] 68 6505 F  Whizlock Nut 1/4-20 6
22 62010 M - Carriage Bolt 3/8-16 x 3/4 3 69 64047 F ° Washer 1.441 0.D x .511 2
25 10437 8 Discharge Chute 1 | 70 83008 F Lockwasher 1/2 2
26 59023 F Cap Screw 3/8-16x 3/4 Hex. Hd. 2 7 59024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
21 74026 F Taptite No. 10-24 x 3/8 6 72 22083 F Zerk Fitting 4
28 10193 M Wing Nut : 1 73 510015 F Shear Bolt 2
29 510012 M Deflector 1 74 524013 @ R.H. Rake 1
30 65039 F' " Locknut 3/8-16 6 | 75 524014 0 L.H. Rake 1
31 63004 F - Lockwasher 3/8 2 76 62026 M Carriage Bolt 5/16-18 x 1/2 7
32 60012 F  Setscrew5/16-18x 3/8 2 | 17 52005 S Gear Case Assembly 1
33 73042 S Sheave 1] 78 62008 M Carriage Bolt 5/16-18 - 1-3/4 1
34 66001 M Key Woodruff No. 11 1| 719 10498 S Worm Shaft 1
35 55035 M Bushing’ 2. | 86 65018 F Nut 5/16-18 3
36 63017 M Lockwasher 1/4 Plated 4 | 81 66013 M Key 1
37 64087  F ' washer 2| 83 78222 0 . Caution Label 1
39 66008 M Key, Woodruff No. 6 2 84 78244 0 Ariens Name Plate 1
40 24064 S Gear Case Shaft 1 | 86 62011 .M - Carriege Boit 5/16-18 x 3/4 1
41 70031 M Flange Whizlock Screw 3/8-16 x 1/2 2 | 87 6203 M Carriage Bolt 2
42 4037 S Cap 1| 88 671013 F Hair Pin 1
43 59022 F ' CapScrew 5/16-18 x 3/4 Hex. Hd. Plated 1
44 - 63003 F' Lockwasher 5/16 Plated 1
45 65040 F Locknut 1/4-20 3 ,
a6 10142 M Bearing Flange 1 SUGGESTED PARTS STOCKING CODE
oo F — Fast
M —  Medium
S — Slow
0 — Customer Order Only

Page 49




SNO-THRO
. MODELS

- 924018, 924020

NOTE: USE ARIENS NO. 90 PREMIUM GEAR
LUBE (APPROX. 5 0Z.) IN ROTOR GEAR CASE.

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REF ERENCE
NUMBER WiLL BE DISREGARDED.

Page 50



SNO-THRO PARTS LIST MODELS 924018, 924020

nEr.. PART. ooe  DESCRIPTION No. Rearo. |RUF. PART STOCK  pescaiprion NO. REQ'D.
1. 64046 M Washer 1,505 0D. x 1.005 ID. 2 §2 24097 § Chute Control Crank 1
2 70012 M Flange Whizlock Screw 5 53 2123 S Worm Clevis 1
3 56060 M - Sel 2 54 22110 S Worm Gear 1
4 10181 ° S . Case Cover 1 55 58034 F Roli Pin 1/8 x 3/4 2
5 2008 M Gasket T 66 63023 M Lockwasher 1
6 55035 M Bushing 2 57 65042 F  Locknut 6
7 10299 S Rake Shaft 1 58 10438 S Chute Clamp 3
8 58030 M Roll Pin 3/16 x 1-1/2 2 58 24235 O Blower Housing (24") 1
9 72083 F V Belt 1 60 54063 M  Ball Bearing 1
10 524015 S Worm Gear and Shaft 1 61 3017 M Bearing Flange 1
1 138 s Pipe Plug 1 62 64002 F Washer 5/16 9
12 10180 S Gear Case 1 -83 10164 F Scraper Blade 1
13- 57032 M Snap Ring 1 65 10165 F Runner ) 2
14 54044 M Besring Cup 2 66 70011 M Ribbed Neck Boit 1/4 x'5/8 ]
15 54045 M Bearing Cone 2 67 10184 M Bearing Support 2
16 58022 ™ Rolt Pin 2 68 65056 F Whizlock Nut 1/4-20 6
17 58037 F. ' Roll Pin-1/4 x 1-3/4 1 689 64047 F Washer 1.441 0.D. x 5111 2
18 67013 S Hair Cotter 1 70 63006 F Lockwasher 1/2 2
19 10311 s Adjustment Plug 1 71 59024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
20 56082 F  Seal 1 72 22093 F Zerk Fitting 4
N 24231 M Fan 1 713 510018 F Shear Bolt 2
22 62010 M - Carriage Boit 3/8-16 x 3/4 5 74 510007 0  R.H. Rake 1
25 10437 - S Discharge Chute 1 75 510008 O  L.H. Rake 1
26 58023 F Cap Screw 3/8-16 Hex. Hd. 2 76 62026 M Carriage Bolt 5/16-18 x 1/2 -5
21 74026  F ' Teptite No. 10-24 x 3/8 6 77 524005 S Gear Cass Assembly 1
28 10193 M Wing Nut ) 78 62018 M Carrisge Boit 5/16-18 - 1:3/4 R
29 510012 M Deflector 1 79 10494 S Worm Shaft M
30 65039 F  Locknut 3/8-16 6 :? fg%; ; :"‘ 5/16-18 :
31 63004 F  Lockwasher 3/8 2 ey
32 80012 F  Setscrew 5/16-18 x 3/8 2 83 78222 0  Caution Label 1
33 73042 S Sheave 1 84 78174 0 - Ariens Name Plate 1
34 66001 M Key, Woodruff No. 11 1 86 62011 F Carrisge Boit 5/16-18 x 3/4 1
35 55035° M Bushing 2 87 58037 M Roil Pin 1/4 x 1-3/4 2
_ . 44 62013 M  Carriage Bolt 4
) :: 65040 F Locknut 1/4-20 3 SUGGESTED PARTS STOCKING CODE
4 :g:;g : g:;""' Flange } F = Fast Moving Parts
48 75039 S  Grip 1 M = Medium Moving Parts
50 - 22085 S  Chute Control Bracket 1 § =Slow Moving Parts
§1 . 622010 M Universal Joint 1 0 = Customer Order Only

Page 51




NOT BY REFERENCE NUMBER. ANY | .

CAUTION
ORDER PARTS BY PART NUMBER
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.




TRACTOR PARTS LIST

"|REE. PART . STOCK , REF. PART = STOCK ,
NO. NO. cOpDe DESCRIPTION NO.REQD. [N’ 'NO. CODE ~PESCRIPTION NO. REQ'D.
1 70009 ™ Flange Whizlock Screw 5/16-18 x 1/2 11 84 65056 F  Locknut 1/4-20 Plated 9
2 24208 F Outer Belt Guard ¢ 1 85 24077 M Shaft Support 4
3 72066 F Belt 1 86 24072 S Shift Link 2
4 60012 M  Setscrew5/16-18x3/8 3 88 612999 . § Differential Assembly 1
§ 59053 M Cap Screw 5/16-24 x 3/4 Plated 2 89 73049 s Sheave 1
6 63003 . M Lockwasher 5/16 Plated A1 - 80 65077 F Locknut 5/8-18 1
7.202 .8 Brace ) 1. 91 10372 M Locknut Hub 1
-8 24165 M. - R.H.Bslt Finger 1 92 4019 s Idler Arm 1
9 59080 M ~ Cap Screw 1/4-20 x 5/8 3 93 11031 3 Spacer 2
10 64002 M Washer 5/16 Wrought Plated -8 94 12132 g Idler 2
11 240714 ' m Roller Chain 38P. ; 1 95 4162 s Idier Arm 1
12 24166 M. L. H.Be!t Finger 1. | .96 58039 . m - CapScrew 5/16-18 x 1/2 3
13 .24087 " § Engine Sheave 1 97 64052 ~ m . Washer, Special, Plated 1
14 66018 M Key 1 98 10260 g Wave Washer 1
15 524006 - 0 . Cover 1 99-. 67004 ~ F Cotter Pin 1/8x 1 Plated 2
16 24091 M Lower R. H, Handlebar 1 100 - 10144 M Clevis Pin ) 1
17 24093 S UpperHandiebar 1 101 :83084 s Spring, Extension 2
18 65040 ° M Locknut-3/4-20 Plated 8 102 24089. ¢ Clutch Fork . - 1
19 75006 M Grip . 2 103 67010 Ff Hair Cotter Pin 1
20 24073 M Roller Chain 22P. 1 104 24069 ¢ Fork Pivot Rod 1
21 603948 S Tire and Wheel Assembly 2 105 24085 ' o -Adjustment Rod 1
Consists of Following: 106 65062. M~ Nut5/16-18 Nylok 1
M 71021 Tire A 107 54039 M Ball-Bearing . 2
S 71077  Rim _ 1. 108 22002 S Spindle Housing 1
M 71087  Tube (Available) 1. 109 24155  § Bearing Spacer 1
22 53050 M Cap Screw 1/4-20 x 1-1/2 Plated ., - 5 110 22003 - § Orive Spindle Housing 1
23 61017 © M Machine Screw 10-24 x §/8 Rd. Head 2 M1 3038 M Rolfer 2
24 524007 O Dash : 1 112 59003 M Cap Screw 5/16-18 x 1 Plated 3
25 75019 M Knob 1 113 66006 M Key, Woodruff No. 3 1
26 69080  F - Throttle Controt 1 114 24076 S . Spindle 1
27 24090 M Clutch Rod ; 1 115 10546 M Drive Disc ) 1
28 24092 M Lower L. H. Handlebar 1 116 65015 F Nut 5/16-18 Plated’ . 4
29 22071 - M Clutch Handle 1 117 24044 O Frame V -1
30 65051 M Keps Nuts 10-24' Plated 2 | 118 24086 M Rod.Adaptor Spacer 1
31 74039 S Tapping Screws &y 119 2401 M Drive Disc Spacer 1
32 2129 § Handle Pivot 1 120 24081 S Carrier Shaft 1
33 59062 -M  CapScrew 1 121724084 O Clutch Engagement Yoke 1
34 63004 . F Lockwasher 3/8 Plated 4 122 55026 M Flange Bushing 4
35 65018 F Nut 4 | 123 524001 0 Disc Carrisr 1
3 24088 S Upper Shift Rod 1 124 10542 S Adaptor Spacer 1
37 67016 F Cotter Pin 2 125 3003 F Friction Wheel 1
38 65042 F Locknut 6/16-18 Plated 6 126 24075 S Friction Disc Hub 1
39 24094 S Control Handlp 2 127 54083 M Radial Bearing 4
40 83015 - 8  Spring, Compression 2 128 570211 M Snap Ring 1
41 10248 S . Shift Ball 2 120 24045 O Hex Shaft 1
.42 24140 S Shift Handle - 2 130 65086 M Locknut 1
43 . 58008 F Roll Pin 1/4 x 1-1/2 2 131 66015 M Key, Woodruff No. § 1
‘44 24083 0 ' Activating Shaft 1 132 10276 -] Sprocket 1
45 58022 F Cap Screw 5/16-18 x 3/4 Plated 2 133 63025 ] Lockwasher 1
4 24096 S Upper Attachment Clutch Rod 1 134 3085 § Bearing Flange 1
47 83095 S - Spring, Compression 1 135 654080 - § - Bearing 1
48 58034 F  RollPin1/8x3/4 1 136 24141 'S . Bearing Flange 1
49 24095 S - Lower Attachment Clutch Rod 1 137 64093 F  Washer 4
50 22135 M Rod Adaptor 3 138 65054 M Locknut 1/2-20 Jam, Pisted 1
61 58033 F Roll Pin 5/32 x 3/4 A 141 24080 S Pinion Shaft 1
52 24157 - S Lever 1 142 58029  F. - Roll Pin5/32x 1 4
53 65041 F  Locknut10-24 4 143 64039 M Washer, Special, Plated 2
54 55037 F . Flange Bushing 4 144 524002. S Pinion and Sprocket 1
55 70026 M  Nut Retainer 2 1456 22093 M Zerk Fitting 1
56 67001 F.  Cotter Pin 3/32 x 3/4 Plated 4 146 624012 0 L. H. Axle 1
57 78250 0  Cover Decal 1 147 55029 = M Bushing 2
58 67004 F Cotter Pin 1 148 10374 s Pin 1
§9 64057 M Washer, Special, Plated 2 149 83007 g Spring Compression 1
.60 65031 M Nut5/16-24 Plated 1 150 60012 M Setscrew 1
6t 78248 0  Shift Label 1 151 3017 S Bearing Flange 2
62 78240 1] In-Out Label 1 163 10142 s Bearing Flange 2
63 78241 0  Throttle Control Decal 1 154 64056 M Washer 2
64 7805 0  Caution Decal 1 156 70015 ¢ Flange Whizlock Screw "
65 10228 S  Lower Shift Rod 1 157 65039 ¢ Locknut 3/8-16 2
66 24082 S  Shift Lever 1 158 64058 F Washer 2
67 24087 S Reduction Sprocket Shaft 1 159 510004 [ Lack Hub Assy. =
68 62402% S Reduction Sprocket W/Bushings 1 160 59067 M Cap Screw 5/16-18 x 2 2
69 24029 S .. Support 1 161 78249 ¢ Disc Adjustment Decal 1
70 10215 O Shift Lever Bracket 1 162 55040 M Bushing 2
71 12181 'S . Clevis Pin 2 163 24056 0 Bracket 1
72 58032 F Roll Pin 3/32x 1 1 164 59028 M Cap Screw 2
7310375 S Knob 1 185 63002 M Lockwasher 2
(74 78038 O Differential Lockout Decal 1 Not lllustrated
75 68042 M. Groove Pin 1/4 x 1-3/4 1 78148 : Engine Label 1
76 24187 0  Bottom Cover 1 78189 Air Cleaner Decal 1
.77 3377 0 HubCap 1
78 10366 S Push Nut 1 SUGGESTED PARTS  *Engine (Tecumseh HSK-80-155020) 1
19 3376 S Spindle Cup 1 STOCKING CODE
80 70032 S Wheel Bolt 1/2-20 8 . F - Fast
81 24117 0 R. H. Axle Shaft 1 M — Medium *Order Replacement Engine and/or
‘82 58003 F  Roli Pin3/16x 1-1/4 1 S - Slow Engine replacement parts from your
83 64036 M Washer, Special 3 0 — Customer Order Only nearest engine service cantral,

Page 53




CAYTION

ORDER PARTS BY PART NUMBER

NOT BY REFERENCE NUMBER. ANY
.| PART ORDERED BY REFERENCE

NUMBER WILL BE DISREGARDED,

Page 54



NO. . NO. cope DESCRIPTION NO.REQD. I'no. 'no. coDE DES ~ ‘
14046 M Washer 1.505 0,0. x 1.005 1.D. 2 41 10198 s Cap !
42 59001 . - M- " Cap Screw 1/4:20 x 3/4 Hex. Hd, Plated 4 48 75039 s Grip 1
3 568070 M- Seal 2 49 64082 M Washer !
4 24013 8 Case Cover R 50 22065 S Chute Control Bracket 1
[ 2008 M. Gasket 1 51 622010 ] Universat Joint 1
6 58059 L Bushing - 2 52 24097 S Chute Control Crank 1
1 - 24065 ] Rake Shaft 1 53 22123 S Worm Clevis 1
8 . 58030 [} Roll Pin 3/16 x 1-1/2 2 54 22110 ] Worm Gear 1
9 72072 F VBelt 1 55 58034 F Roll Pin 1/8 x 3/4 3
10 24061 S Worm Gear 1 5 63023 M Lockwasher 1
n 1138 S Pipe Plug 1 57 65042 F Locknut 10
12 24002 s Gear Case - 1 58 10438 S Chute Clamp 3
13 57032 M Snap Ring 1 59 24041 0 Blower Housing (32") 1
14 54044 M Bearing Cup 2 60 54063 M Ball Bearing 1
15 54045 M Bearing Cone 2 81 3017 '] Bearing Flange 1
16 2008 M Spacer 2 62 64002 F Washer 5/16 n
17 58015 F Roll Pin 5/16 x 1-3/4 2 63 10387 F Scraper Blade 1
18 24062 s Worm Shaft -1 65 10165 F Runner : 2
19 24015 S Adjustment Plug 1 66 7001t M Ribbed Neck Bolt 1/4-20 x 5/8 6
20 56061 F Seal 1 67 10184 M Bearing Support 2
21 24185 M Fan 1 68 65056 F Whizlock Nut 1/4-20 6
22 62010 "M Carriage Bolt 3/8-16 x 3/4 5 69 64047 F Washer 1.441 0.D, x .511 2
23 10393 "] Safety Wire 1 70 63006 F Lockwasher 1/2 2
28 122 M Push Nut 2 71 58024 M Cap Screw 1/2-13 x 1 Hex. Hd. 2
25 10437 s Discharge Chute : 1 72 22093 F Zerk Fitting 4
26 59023 F Cap Screw 3/8-16 x 3/4 Hex. Hd. 2 73 10195 F Shear Bolt 2
27 14026 F Taptite No. 10-24 x 3/8 6 74 524003 0 R.H. Rake 1
28 10193 M Wing Nut 1 75 524004 0 L.H. Rake 1
29 6510012 M Deflector 1 76 62026 M Carriage Bolt 5/16-18 x 1/2 - 7
30 65039 F Locknut 3/8-16 6 77 524005 S Gear Case Assembly 1
31 63004 F Lockwasher 3/8 2 78 62018 M Carriage Bolt 5/16-18 - 1-3/4 1
32 60012 F Setscrew 5/16-18 x 3/8 2 79 10484 S Worm Shaft 1
33 13042 ) Sheave 1 80 65015 F Nut 5/16-18 3
34 66001 M Key, Woodruff No, 11 1 81 66013 M Key '
35 55035 ] Bushing ’ 2 82 24060 S Worm !
36 63017 M Lockwasher 1/4 Plated 4 83 718222 0 Caution Label 1
37 64087 F Washer 2 84 78244 0 Ariens Name Plate 1
39 66008 M Key, Woodruff No. 6 2 856 24200 M Belt Finger 1
0 24066 S Gear Case Shaft 1 86 6201 F Carriage Boit 5/16-18 x 3/4 1
a1 70031 M Flange Whizlock Screw 3/8-16 x 1/2 2
a2 4037 s _ Cap !
43 59022 F Cop Scrow 5/16-18 x 3/4 Hex. Hd. Plated 1 SUGGESTED PARTS STOCKING CODE
44 63003 F Lockwasher 5/16 Plated 3 F - Fast
:: 63040 F Locknut 1/4-20 Zli M -  Medium
oz . Bearing Flange S~ Slow NOTE: Use Ariens special L-2 Gear Lube
0 —  Customer Order Only {soprox. 8 0z.) in rotor gesr cese.

Page 55






